Item
No.
01
02
03
04
05
06
07
08
09
10
1"
12
13
14
15
16
17

I

FO0 RENNZEMIE ENGINE FITTINGS

Parts Name(CN)

6NT1-000210-0BB0O0 FRONT BRACKET ASSY, ENGINE (PLASTIC POWDER) &FWIAILESIES BikEE

Parts Number Parts Name(EN)
6NT1-000240 FRONT LH CUSHION RUBBER 1, ENGINE
30001-102150110 BOLT M10x1.25x150
6NT1-000141 REAR LOWER SHAFT, ENGINE
6NT1-000231 FRONT DUST COVER, ENGINE
6NT1-000281 REAR UPPER RUBBER, ENGINE
30203-102110 NUT M10x1.25
6NT1-000250 FRONT LH CUSHION RUBBER 2, ENGINE
6NT1-000221 FRONT RH BUSHING, ENGINE

30006-080025810 BOLT M8x25
30001-102110110 BOLT M10x1.25x110
30006-080020810 BOLT M8x20

6NT1-000131 REAR UPPER SHAFT, ENGINE
30204-102810 NUT M10x1.25

6NT1-000282 REAR UPPER RUBBER BUSHING, ENGINE
6NT1-000291 REAR LOWER THREAD SLEEVE, ENGINE
6NT1-000292 NUT M18

RABIEEPRIRES I

124 GB/T5787 M10x1.25x150
RGNt

R AR MR =
RIS EEPRER

1263
REMBATEEMRREAT
ggm‘ﬁﬁﬁﬁ%ﬁﬂﬁ

922 GB/T5787 M10x1.25x110
e

AElE L2

9265

Ela LRI E

RIMETRRIBHE
FHEEIRE M18

=itk

=itk

Qty

A A AN A WANWANA AN

MoQ

[ TN N R R T - T . NN

Alternative Parts

LR MH4/ENGINE FITTINGS




FO1 #iE LOCKKIT

I:f:‘ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts
01 6NQ#-011000-6000 LOCKKITS HEAES 1 1 6NQ#-011000-6001
02 6NQO0-011001-0MP00 KEY (BLANK) $AgL 2 1
03 30102-050008900 INNER HEX SCREW M5x8 M7 ABEIRSLZE] GB70.1_M5x8_ AR 2 6
04 30102-050025900 INNER HEX SCREW M5x25 A7 AEFESLIRET_GB/T70.1_M5x25_jk7a% 3 6
05  30006-060012810 BOLT M6x12 24 2 6  30006-060012870
06 30102-060020810 SCREW M6x20 [=1a) 2 6
07 6NQ#-010500-6000  CABLE, REAR SEAT JRRERRIR 1 1
08  30110-421130010 SELF-TAPPING SCREW ST4.2x13  ELu84] 2 6

—

HE/LOCKKIT




Item
No.
01
02
03
04
05
06
07
08
09
10
11
12
13
14
15
16
17
18
19
20
21
22

-

Parts Number

0700-022012
8010-020001
6NT1-021100
A000-020002
A000-020600
6NT#-021100-9000
A000-020005
A000-020004
30204-080810
A000-020006
30006-080035810
A000-020003
A000-020500
30204-102810
6NQ#-021200-6000
6NT1-000281
6NQ#-000201-6001
30006-102040860
6NQ#-020001-6001
6NQ#-000205-6001
018B-176000
6KMO0-021001

Parts Name(EN)

GASKET, EXHAUST PIPE
NUT M8, MUFFLER JOINT
EXHAUST PIPE

SEAL SLEEVE, GRAPHITE 1
CLAMP 2

MUFFLER BODY

BUSHING

DAMPER, MUFFLER

NUT M8

SHAFT, MUFFLER

BOLT M8x35

SEAL SLEEVE, GRAPHITE 2
CLAMP 1

NUT M10x1.25

TAIL ASSY, MUFFLER
REAR UPPER RUBBER, ENGINE

REAR UPPER RUBBER BUSHING, ENGINE

BOLT M10x1.25x40
DECO GUARD, TAIL

MOUNTING SCREW, CHAIN GUARD

OXYGEN SENSOR
RUBBER COLLAR

F02 ;rA28 MUFFLER

Parts Name(CN)

HESEgE

HFAE RS ECLIZMS
HSERRAS
ABEEHE]
BT
HARRERIAN
HE

HERENE

92E

R TR
2ie

AEEHED

BT

1265

HERERAN

Rt LR
B EEMRRHE

124%_GB/T5789_M10x1.25x40_ik5aS

EfEEthE
ERIPRRBIRET
=R

BRE

Qty

AN A A AW S A AN

Remark(s)

EU4

MOQ Alternative Parts

NN Sy, NN, YOI, Y

6NT1-021100-10000

i 7= 28/MUFFLER




Item

01
01
02
03
04
05
06
07
08
09
10
1"
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

Parts Number

B6NQ#-031000-6001-01
6NQ#-031000-6002-01-0BB00
6NQ#-030030-6000
6NQ#-030040-6001
30006-060012870
6NQ#-030190-6000
A000-030006
A000-030210
A000-030004
30208-102810
8080-040064
A000-040302
30102-060012810
6NQ#-030080-6000
A000-030130
5020-031001
5020-031002
30006-060025870
6NT1-030100-0BB00O
30006-080028810
6KJ0-030601-0BBO
6KJ0-030200-0BBO
30306-080112
B6NT#-190012-9000
30902-0420820
A000-040702
B6NQ#-030060-6000
A000-030001
30206-080510
30303-080112
5BY0-040010
0180-015003
6NQ#-030400-6002
6NT1-030001
6NQ#-030050-6000
30006-080020810
6KJ0-030920
30006-050020810

Parts Name(EN)

FRAME ASSY

FRAME

LH BRACKET, LOWER DEFLECTOR
BRACKET, RH LOWER DEFLECTOR
BOLT M6x12

SIDE STAND

BOLT, SIDE STAND

SPRING, SIDE STAND

SPRING COLLAR, SIDE STAND
NUT M10x1.25

DAMPER, FRONT FENDER
RUBBER DAMPER

SCREW

MOUNTING SEAT, REGULATOR
BRACKET 2, REGULATOR

RUBBER SLEEVE, FRONT LICENSE BRACKET
RUBBER SLEEVE LINER, FRONT LICENSE BRACKET

BOLT M6x25

BRACKET, REAR FENDER(PLASTIC POWDER)

BOLT M8x28

F03 ZFZE FRAME

Parts Name(CN)
At
EORREBM ETVIEYY
ETSRERESE
ATSRERELE
e
MSZZRISEES
Mz 5Rige
IDIEREAS RER
NERErE
12fF GB/T6173 M10x1.25 =g
RIEETIRRE
;{Eiﬁ%ﬁ%gmﬂﬁﬂ&

257

B TRE
ERRESIRAS
RIRERRSIRS IR E

ARSI EE

1242 GB/T5789 M6x25 SBEF
Egiﬂﬁi’%ﬁﬁﬁiﬁ{{@_ﬁ(ﬁ*ﬁ

SUPPORT PLATE, REAR LICENCE(PLASTIC POWDER) E‘Hﬁﬁﬁi?ﬁﬁj&‘.&ﬁ*ﬁ

BRACKET, REAR LICENCE(PLASTIC POWDER)

WASHER 8

VIN PLATE

BLIND RIVET 4.2x8

INNER HEX SCREW M6x12
MOUNTING SEAT, FUEL TANK

LH CLAMP, MAIN CABLE

NUT M8

WASHER 8

RUBBER SLEEVE

RUBBER SLEEVE

FRONT BRACKET ASSY

BRACKET, CANISTER

MOUNTING SEAT, FRONT FENDER
BOLT M8x20

MOUNTING SEAT, RH REFLECTOR
BOLT M5x20

ERRHRRACSIER BOBIEBK)

HE

ZERERGE

HEIIE] GB/T12618 4.2x8 H5¥
W7 FIRETMEx 12

piiickeSn

FERHIES K

ERARE GB/T923 M8 =R
BE

BRE

BRE

BSCSRIRERA

TRIELRAIR

BIRRAR SR

e
RSB ERE
e

A A NN A AN 2NN aNAN=S R ANNN A 2NN~ A S o

Remark(s)

MOQ Alternative Parts

DA DA A AN DD AR DD AN 2D ARDND A D2 2O A

6NQ#-031000-6002-01-0BB0O

30902-0400820
6KM#-040702-8000

Z2/FRAME




F04-1 ¥24441 PLASTICS 1

It'f;n Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts
01  30006-060020810 BOLT M6x20 12 2 6  30006-060020870
02 6NQ#-040102-6000 RH BRACKET, WINDSHIELD PEEr=r2Y 1 1
03 6NQ#-040109-6000 RH LOWER FIXING ROD, WINDSHIELD PRIEEEE TEEF 1 1
04 6NQ#-040111-6001  CONNECTING PLATE, WINDSHIELD XUHERER 1 1
05 6NQ#-040101-6000 LH BRACKET, WINDSHIELD XA 58 1 1
06  30112-050016440 SCREW ASSY M5x16 EETHSH GB/T9074.1 M5x16 FEE 4 6
07 6NQ#-040108-6000 LH LOWER FIXING ROD, WINDSHIELD RIS T EET 1 1
08 6NQ#-040103-6000 KNOB(LEFT HEAD-THREAD), WINDSHIELD KIS 7chEsRE 1 1
09 6NQ#-040104-6000 LH SUPPORTING ROD, WINDSHIELD XA 1 1
10  8010-000004 BOLT M6x14 EEIEREME% 14 2 6
11 30110-481130010 SELF-TAPPING SCREW ST4.8x13 Elre:ta) 4 6
12 6NQ#-040105-6000 RH SUPPORTING ROD, WINDSHIELD XUSAESZHT 1 1
13 6NQ#-040113-6000 KNOB(RIGHT HEAD-THREAD), WINDSHIELD [Rii47HzEsAEH 1 1
14 8030-040800-00001 NUT CLIP M6 M6IZEk 2 6
15 6NQ#-040051-6000  WINDSHIELD PR 1 1
16 6NQ#-040041-6000 LOWER PLATE, WINDSHIELD PHXIRES 2R 1 1
17 6NQ#-040043-6001 RH COVER PLATE, WINDSHIELD HXIEEGER 1 1
18 6NTG-200424 INNER HEX SCREW M6x25 A7 FIRETMBX25 2 6
19 A000-060002 SCREW, CHAIN GUARD PSP RRICIEE] R 4 1
20 A000-040302 RUBBER DAMPER HEIMP B TIREL 2 1
21 B6NQ#-040042-6001 LH COVER PLATE, WINDSHIELD FXIEHS AR 1 1

_

BRF1/PLASTIC




F04-2 ¥Bfi{42 PLASTICS 2

I:‘enrn Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MoQ Alternative Parts

01 6NQ#-040014-6000 LH INNER PANEL, RESERVOIR TANK IKFEERIFIR 1 1

02 9060-040310 PLASTIC CLIPS BRRAS 12 6

03  30016-060016810 BOLT M6x16 824 GBIT35 M6*16 =g 4 6  30102-060025810

04 30006-060020810 BOLT M6x20 e 2 6  30006-060020870

05  6090-040303 BUSHING wE 2 6

06  6090-040302 RUBBER DAMPER EPRE 2 6

07  8080-040064 DAMPER, FRONT FENDER BIEEPRRE 2 1

08  8080-041130 PLASTIC SCREW BRI AKIZETES 2 6

09  6NQ#-040015-6000 RH INNER PANEL, RESERVOIR TANK KFEERIFIR 1 1

10 6NQ#-040036-6000 SHADING STRIP, RESERVOIR TANK LH OUTER PANEL KFEEINPIRE A 1 1

11 6NQ#-040037-6000 SHADING STRIP, RESERVOIR TANK RH OUTER PANEL KFEEIMPIREE 1 1

12 6NQ#-040016-6000 LH PANEL, ENGINE R 1 1

13 A000-040302 RUBBER DAMPER SHABIMPEREIIRAR 2 1

13 6NQ#-040013-6000-0BM0O0 RH OUTER PANEL, RESERVOIR TANK(NEBULA BLACK) NFERINFIR_EHB 1 1 6NQ#-040012-6001-0BMOO+6NQ#-040013-
6001-0BM00+5270-150002 (2)

14 30110-420160010 SELF-TAPPING SCREW ST4.2x16 BIhige] 4 6

15 6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD HESIPRRAIET 6 1

16 6NQ#-040017-6000 MIDDLE PANEL, ENGINE REMAFIFIR 1 1

17 6NQ#-040018-6000 RH PANEL, ENGINE RAMAETFIR 1 1

18 6NQ#-040019-6002-0BM00 LH PANEL(NEBULA BLACK) PR 238 1 1

18  6NQ#-040019-6001-0BM00 LH PANEL(NEBULA BLACK) PR 28 1 1 6NQ#-040019-6002-0BM0OO

18 6NQ#-040019-6002-0H300 LH PANEL(SILVER BLACK) PR FRRR 1 1

19 30110-481130010 SELF-TAPPING SCREW ST4.8x13 k2] 4 6

20 8080-000001 CLASP -0 3 1

21 6NQ#-040021-6001-0BMO0 RH PANEL(NEBULA BLACK) airiR 248 1 1

21 6NQ#-040021-6001-0H300 RH PANEL(SILVER BLACK) PR R 1 1

22 6NQ#-040038-6000 SHADING STRAP, LH PANEL EIPRESR 1 1

23 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 BIigE] 8 6

24 6NQ#-040039-6000 SHADING STRAP, RH PANEL AIFRE SR 1 1

25  B6NQ#-040022-6000 LH PANEL, FRAME ERRAIPIR 1 1

26 6NQ#-040023-6000 RH PANEL, FRAME AR 1 1

27 6NQ#-040012-6000-0EMO0 LH OUTER PANEL, RESERVOIR TANK(MATTE CONCEPT BLUE)  7KfBZE/MPAR_TEa 1 1 6NQ#-040012-6001-0EMO0+6NQ#-040013-
6001-0EM00+5270-150002(2)

27 6NQ#-040012-6000-0VEOO LH OUTER PANEL, RESERVOIR TANK(NEBULA WHITE) MFEEINFIR_E3%E 1 1 6NQ#-040012-6001-0VE00+6NQ#-040013-
6001-0VE00+5270-150002(2)

27 6NQ#-040012-6001-0BM0OO LH OUTER PANEL, RESERVOIR TANK(NEBULA BLACK) NEEINFIR 2R 1 1

27  6NQ#-040012-6001-0EMO0 LH OUTER PANEL, RESERVOIR TANK(MATTE CONCEPT BLUE) 7KfEASMPAR Wotilads 1 1

27 6NQ#-040012-6001-0VEOO LH OUTER PANEL, RESERVOIR TANK(NEBULA WHITE) NEEINFIR 238 1 1

27 6NQ#-040012-6000-0BMOO LH OUTER PANEL, RESERVOIR TANK(NEBULA BLACK) NFEEINFIR 2B 1 1

28  B6NQ#-040013-6001-0BMO0 RH OUTER PANEL, RESERVOIR TANK(NEBULA BLACK) NFERINFIR 2B 1 1

28 6NQ#-040013-6001-0EMO0 RH OUTER PANEL, RESERVOIR TANK(MATTE CONCEPT BLUE) 7KfEAIMPIR TWtilais 1 1

28  B6NQ#-040013-6001-0VEO0 RH OUTER PANEL, RESERVOIR TANK(NEBULA WHITE) MAERINFIR 238 1 1

6NQ#-040013-6000-0EMO0 RH OUTER PANEL, RESERVOIR TANK(MATTE CONCEPT BLUE) 7Kf&A/MPHR_TFika 1 1 6NQ#-040012-6001-0EMO0+6NQ#-040013-
28 6001-0EM00+5270-150002
6NQ#-040013-6000-0VEO0 RH OUTER PANEL, RESERVOIR TANK(NEBULA WHITE) MFERINFIR_E3%E 1 1 6NQ#-040012-6001-0VE0O+6NQ#-040013-
28 6001-0VE00+5270-150002
29  5270-150002 FOAM (FR &RR), BATTERY ERIIEFRRAIE 2 1

SR 4:2/PLASTICS 2 |




Item

01
02
03
04
05
06
06
06
07
08
09
10
1
12
13
14
15
16
17
18
19
20
21
21
21
22
23
24

Parts Number

6NQ#-040005-6001
8080-041130

8080-000001
6NQ#-040006-6000
30110-421130010
6NQ#-040004-6000-0EMO0
6NQ#-040004-6000-0VE0OO
6NQ#-040004-6000-0BM0O
30110-420160010
6NQ#-040034-6000
30110-480160010
6NQ#-040001-6000
30110-481130010
9060-040310

A000-040302
6NQ#-040002-6001
30006-060020810
6090-040303

6090-040302
9GQ0-150600
6NQ#-040003-6001
5HY0-150500-10000
6NQ#-040029-6000-0BM00
6NQ#-040029-6000-0VE0OO
6NQ#-040029-6000-0EMO0

F04-3 ¥8E443 PLASTICS 3

Parts Name(EN)

UPPER PANEL, HEADLIGHT

PLASTIC SCREW

CLASP

INNER LINER, HEADLIGHT UPPER PANEL
SELF-TAPPING SCREW ST4.2x13

FRONT PANEL, HEADLIGHT(MATTE CONCEPT BLUE)

FRONT PANEL, HEADLIGHT(NEBULA WHITE)
FRONT PANEL, HEADLIGHT(NEBULA WHITE)
SELF-TAPPING SCREW ST4.2x16

BRACKET, HEADLIGHT FRONT PANEL
SELF-TAPPING SCREW ST4.8x16

LOWER COVER, DASHBOARD

SELF-TAPPING SCREW ST4.8x13

PLASTIC CLIPS

RUBBER DAMPER

LH FRONT INNER PANEL

BOLT M6x20

BUSHING

RUBBER DAMPER

OUTPUT SEAT, USB

RH FRONT INNER PANEL

OUTPUT SOCKET, POWER(SUMITOMO PLUG)
FRONT PART, FRONT FENDER(NEBULA BLACK)
FRONT PART, FRONT FENDER

FRONT PART, FRONT FENDER

Parts Name(CN)

BURRKT 3P4
BRFAIRE RS

=il

BURRKT_E3PHRpasd
BIRET

BIRRKTRIFHR WCHESHE
BIRRKTRIFHR 258
HIRRITRIIFMR 256

BIgsT

BURBKT R IR R
Sl

SETE ZR
Sl

BRRES
HEREINPEE R
R

24

WE

FHRE
USBHEEAE
ARIAFR

R EEE S
BIIRIRATER 2R
BIRIRATER 230
BIFSRARAIER TWetSs

Qty

DA DA aaapRNNN2WANANANAA A®a A0 A

Remark(s)

MOQ Alternative Parts
1

6NQ#-040002-6002
30006-060020870

9GQ0-150600-10000
6NQ#-040003-6002

6
1
1
6
1
1
1
6
1
6
1
6
6
1
1
6
6
6
1
1
1 6NT1-150500
1

1

1

1

1

2

6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD HESIPRREIRET

6NQ#-040031-6000 REAR PART, FRONT FENDER RIRRE R

6NTG-050002 NYLON GASKET Dia 8 RREE DS
ERA3/PLASTICS 3 | 2

L,
1 ¥




Item
No.
01
01
02
03
04
05
06
07
08
09
10
1"
12
13
14
14
15
16
17
18
19
20
21
22
23
24

-

Parts Number

6NQ#-040008-6002
6NQ#-040008-6003
30110-421130010
9060-040310
0180-014010
8080-040064
8010-000003
30006-060020870
6090-040303
6090-040302
8080-000002
30110-420250010
6NQ#-040011-6000
B6NQ#-040009-6000
B6NQ#-040007-6002
6NQ#-040007-6003
30110-420160010
6NQ#-000102-6000
30006-060030870
B6NQ#-040044-6000
B6NQ#-000203-6001
9010-120008
6NQ#-040032-6000
8010-000004
B6NQ#-000206-6001
A000-060002

Parts Name(EN)

RH FRONT PANEL

RH FRONT PANEL
SELF-TAPPING SCREW ST4.2x13
PLASTIC CLIPS

WIRE CLAMP

DAMPER, FRONT FENDER

NUT M6

BOLT M6x20

BUSHING

RUBBER DAMPER

CLIP NUT ST4.8

SELF-TAPPING SCREW ST4.2x25
INNER LINER, RH FRONT PANEL
INNER LINER, LH FRONT PANEL
LH FRONT PANEL

LH FRONT PANEL
SELF-TAPPING SCREW ST4.2x16
COVER, SMALL SPROCKET
BOLT M6x30

FAN COVER,RADIATOR

INNER HEX SCREW M6x20
SPONGE PAD, FUEL TANK
BATTERY BOX

BOLT Méx14

INNER HEX SCREW M6x16
SCREW, CHAIN GUARD

F04-4 %8fi{44 PLASTICS 4

Parts Name(CN)

ARIEPIR
ARIEPIR
BRUgET
BRRES
LREE
RIEEMRRE
FARIZEIME
1242

wWE

ERE
JeARST4.8
BIUgET
EREPIRAAT
FERIPIRPRS
FERHPIR
FERHPIR
BIh8ET
NGRSO ER

124 GB/T5789_M6x30_SBf#
BRI RE
7S FIBETME%20
SRR
EBithE
ERIZRMEx 14
7 FRIZETME%16
HERIP-RRAIRE] TN

Qty

;_‘_‘

AN T2 A AN S WANNWARONA

Remark(s)

MOQ Alternative Parts

2l = B N e R i 2 I M o> e o> B B i o> B e R

B6NQ#-040007-6003+6NQ#-040008-6003

8030-040800

B6NQ#-040007-6003+6NQ#-040008-6003

BR44/PLASTICS 4




Parts Number

6NQ#-040024-6000-0BM0O0
6NQ#-040024-6000-0EM0O0
6NQ#-040024-6000-0VEOO
8080-041130
30006-060020810
6090-040303

6090-040302

8080-000002
6NQ#-040025-6000-0EM0O0
6NQ#-040025-6000-0VEOO
6NQ#-040025-6000-0BM0O0
6NQ#-040026-6000
9060-040310
30110-421130010
30110-481130010
6NQ#-040027-6000
6NQ#-040028-6000
8010-000004
8030-040800-00001
6NQ#-040033-6000
6NQ#-040045-6000
6NQ#-040046-6000
6NT1-043001

6NT1-043301

6KJ0-042701
30110-420095010
6NQ#-000205-6001

F04-5 ¥B¥|{4$5 PLASTICS 5

Parts Name(EN)

LH REAR DECO PLATE(PEARL BLACK)

LH REAR DECO PLATE(MATTE CONCEPT BLUE)
LH REAR DECO PLATE(NEBULA WHITE)
PLASTIC SCREW

BOLT M6x20

BUSHING

RUBBER DAMPER

CLIP NUT ST4.8

RH REAR DECO PLATE(MATTE CONCEPT BLUE)
RH REAR DECO PLATE(NEBULA WHITE)

RH REAR DECO PLATE(NEBULA BLACK)

LH PANEL, TAIL LIGHT

PLASTIC CLIPS

SELF-TAPPING SCREW ST4.2x13
SELF-TAPPING SCREW ST4.8x13

RH PANEL, TAIL LIGHT

REAR BASEPLATE

BOLT M6x14

NUT CLIP M6

COVER, SEAT LOCK

CONVERTING PLATE, TAIL LIGHT LH PANEL
CONVERTING PLATE, TAIL LIGHT RH PANEL
REAR FENDER

INNER BUSHING, REAR FENDER

HOLDER, REAR LICENCE LIGHT
SELF-TAPPING SCREW ST4.2x9.5
MOUNTING SCREW, CHAIN GUARD

Parts Name(CN)

ERRIRR 2R
EREEIMR WHESE
EREIR 2¥H
BRI TS
242

wE

FHRE
FARST4.8
BEEIHR WHESE
AEEER 238
AEER 2R
BATEIFR
BRRES
BRgET

Shre2a)
RBIIaFR
FEEIR
CiEEIEIEME% 14
MeigEk
AGHRIPE

BT ARG ER
EATAIFREEER
BRI
SRR
[EREHBNT EER
BRgET
HESRIPRRAIRET

Qty

I I N I O S U S ORI

Remark(s)

MOQ Alternative Parts

30006-060020870

[N YN NN N, Yo I Y. N N NN, . Nc Y N SRR

BR5/PLASTICS 5




FO5 BIE% FRONT SUSPENSION

I::T Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts

01 30102-080030860 INNER HEX SCREW M8x30 [=43) 4 6

02  B6NQ#-050002-6000-0H300 HANDLEBAR COVER(SILVER BLACK) FEHEES FHLBR 1 1

03  B6NQ#-050010-6000-0H300 HOLDER, HANDLEBAR(SILVER BLACK) SNBSS EER M FEHRIR 2 1

04 6KJO-050005 WASHER HBE 4 1

05  6KJO-050004 DAMPER RUBBER, UPPER TRIPLE CLAMP AR IMRER 4 4

06  B6NTA-050003 LOCK SCREW, UPPER TRIPLE CLAMP R EERET 1 1

07  6KJO-050006 LINER, UPPER TRIPLE CLAMP EERE 2 1 6KJ0-050006-00001
07  6KJO-050006-00001 LINER, UPPER TRIPLE CLAMP LERE 2 1

08  A000-050004 WASHER 5 BE KXRD 1 1

09  6NQ0-050001-0B200 UPPER TRIPLE CLAMP(MATTE BLACK) itk WHtE 1 1

10  A000-050018 INNER HEX SCREW M8x35 PINFEEIESLIBET M8x35 AT 10.9% 6 6

11 6KJ0-050030 SIDE REFLECTOR M 5IEE 2 1

12 30204-102810 NUT M10x1.25 2 6

13 A000-050006 LOCK NUT 1 1 1

14 A000-050008 WASHER 5 1 1

15 A000-050007 LOCK NUT 2 1 1

16 A000-050009 DUST CAP, UPPER RETAINER EEpLE 1 1

17 A000-050100 STEERING BEARING ASSY EEiERES 2 1

18 A000-0501A0 STEERING BEARING ASSY EEiRES 1 1

19 A000-050400 ANTI-DUST CAP, LOWER RETAINING RING T 4EBIfpsBH 1 1

20  6NQ#-050003-6000 LIMIT CLASP, FRONT BRAKE FLUID HOSE  BIBESIiHETR{ISE 1 1

21 30006-060012810 BOLT M6x12 2 1 6  30006-060012870
22 A000-0503A0 LOWER TRIPLE CLAMP TR 1 1

23 A000-050011 RUBBER PLUG 2 BREE D 1 1

24 A000-050501 GUARD 2 1

25 A000-050510 DUST COVER, FRONT SHOCK ABSORBER & 2 1

26 A000-050520 OIL SEAL, FRONT SHOCK ABSORBER 2 1

27  6NT#-050600-9000 FRONT SHOCK ABSORBER, RH 1 1 6NT#-050600-9001
28  BNT#-050500-9000 FRONT SHOCK ABSORBER, LH 1 1 6NT#-050500-9001

Hii &4/FRONT SUSPENSION




F06 [52% REAR SUSPENSION

I:f:‘ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts
01 A000-060005 SLEEVE, REAR SWING ARM EEERE 1 1

02  A000-060006 ANTI-DUST RING 2] 1 1

03  30403-02800 NEEDLE BEARING HK28x35x16 REHR_GB/T290_HK283516 3 1

04  6NQ#-000205-6001  MOUNTING SCREW, CHAIN GUARD HESRIPRRARIRET 1 1

05  A000-060001 CHAIN GUARD PR 1 1

06 6NQO-0603A0-0BBO0 REAR SWING ARM ASSY(PLASTIC POWDER) [SiRZE4AM 1 1

07  A000-060210 ADJUSTER, CHAIN HESRETSRR 2 1

08  A000-060201-0BBO  CAP, CHAIN ADJUSTER(PLASTIC POWDER)  $E&RET588R4MR BVSIER 2 1

09 30306-080112 WASHER 8 HE 2 6

10 30200-080810 NUT M8 3 4 6

11 6NTG-060008-10000 LH PANEL, REAR FORK JEFEBRAIFIR 1 1

12 6NQ#-000206-6001  INNER HEX SCREW M6x16 R7NFIRETME %16 9 1

13 6NQO-060011-10000 UPPER PANEL, REAR FORK JEESR HPIR 1 1

14 30204-122810 NUT M12x1.25 92 1 6

15 BNT#-060100-9000-10 REAR SHOCK ABSORBER(WHITE) JEREES 1 1 6NT#-060100-9001-10
15 6NT#-060100-9000-11 REAR SHOCK ABSORBER(CORAL BLUE) JERERS 1 1 6NT#-060100-9001-11
16 30400-02004 BEARING(6004-2RZ) JREhiER_GB/T276_6004-2RZ 1 1

17 30800-04205 CIRCLIP FOR HOLE 42 A-TYPE FURREMLE42 GB/T893.1 42 BEaElL 1 6

18 30500-030800N OIL SEAL FB30x42x 7 SH3S_GB13871_FB30x42x_7 1 1

19 A000-060011 HEX FLANGE BOLT NAEZERR 2 2

20 A000-060004 NUT M20x1.5 12fF M20x1.5%45 MRESROR 1 1

21 A000-060003 SHAFT, REAR FORK XA 1 1

22 A000-060007 RH BUSHING, REAR SWING ARM EIEEAE 1 1

23 6NTG-060009-10000 RH PANEL, REAR FORK SRR 1 1

24 9060-040310 PLASTIC CLIPS ERRAS 1 6

25  6NQ0-060012 PROTECTING MAT, REAR SWING ARM EERrER 1 1

|

J B 4E/REAR SUSPENSION |

+
1
1
1
]
1
]
i
1
]
]
]
]
1
[
[
1
.




Item
No.
01
02
03
04
05
06

07
08
09

Parts Number

6NTG-070100-1B200
30501-030800N
30400-02003
A000-070004
A000-070002
30705-1719

A000-070001
A000-050016
5190-070030-1000

FO7-A Hiie (4C48-TE6B-SAF40HR)

Parts Name(EN)

FRONT RIM ASSY(MATTE BLACK)

OIL SEAL FB30x42x7

BEARING 6004-2RS

MIDDLE BUSHING, FRONT RIM

BUSHING, FRONT AXLE

TIRE GB/T2983 120/70ZR17M/C(58W), METZELER,
WITH 3C, DOT, E-mark

AXLE, FRONT WHEEL WITH KYB SHOCK ABSORBER
RUBBER PLUG, FRONT WHEEL AXLE

VALVE, INFLATION

FRONT WHEEL (RIM-MATTE BLACK-METZELER)

Parts Name(CN)
BCIBES TR
i GBY877.1 FB30x42x7
JREHA GB276 6004-2RS
RHECIEPIRE
RIFHIIE
BA4_120/70ZR17M/C_58W_Sh&

[l
BEEIIRAEE
S

Qty

1
2
2
1
2
1

Remark(s)

HIGH (NGEL)

MOQ Alternative Parts
1

1
1
1
1
1

FO7 Ri#/FRONT WHEEL |




Item
No.
01
02
03
04
05
06
07
08
09
10
1
12
13
14
14
15
16
17
17
18
19
19
20
21
22
23
24
25
26
27
28
29
30
30
31
31
32
33
34
35
36
36
37
38
39
40

Parts Number

6NQ0-081010-10000
A000-080102-2000
A000-080101-2000
A000-0801J0
A000-0801NO
A000-0801W0
A000-0801M0
A000-080110-2000
6NQ0-081020-10000
A000-080103-2000
A000-080131-2000
A000-0801LO
A000-0801HO
B6NQ#-0811A0-6000
A000-0801CO
A000-0801F0
A000-0801E0
6NQ#-081100-6000
A000-080150-2000
A000-0801G0O
6NQ#-081200-6000
A000-080170-2000
6NQ#-081040-6000
A000-0802E0
6NQ#-0810A0-6000-30
A000-0802C0
A000-080233-2000
A000-081020
6NQ0-081040-10000
A000-081400
6NQ#-0810A0-6000-20
A000-0802H0
6NTG-081060
6NQ#-081300-6000
A000-0801D0
B6NQ#-0813A0-6000
A000-080213-2000
A000-0802D0-10000
6NQ#-081070-6000-M1
30006-060012810
6NQ#-081000-6000-M1
B6NQ#-081000-6001-M1
A000-080224-2000
A000-080232-2000
A000-080216-2000
A000-080234-2000

F08-1 #IEhFE% BRAKE SYSTEM

Parts Name(EN)

OIL OUTLET PIPE, FRONT BRAKE
WASHER

BANJO BOLT

FRONT BRAKE LEVER

FLUID RESERVOIR, FRONT BRAKE
BOLT PLUG, OIL DRAIN

HALF-COVER, FRONT BRAKE PUMP
MASTER CYLINDER, FRONT BRAKE
FLUID INLET PIPE, FRONT BRAKE
BANJO BOLT 2

LEVER

SWITCH, FRONT BRAKE

GUIDE ROD, FRONT BRAKE CALIPER
FRONT BRAKE PAD

PAD, FRONT BRAKE

PISTON, FRONT BRAKE CALIPER
BRACKET, FRONT LH BRAKE CALIPER
FRONT BRAKE CALIPER ASSY, LH
FRONT BRAKE CALIPER, LH
BRACKET, FRONT BRAKE CALIPER(RH)
FRONT BRAKE CALIPER ASSY, RH
FRONT BRAKE CALIPER, RH

LOWER FLUID HOSE, FRONT BRAKE
PISTON, REAR BRAKE CALIPER

HOSE ASSY, REAR BRAKE MASTER CYLINDER
FLUID RESERVOIR, REAR BRAKE PUMP
PIN

OUTLET PIPE, REAR BRAKE

INLET PIPE, REAR BRAKE

MAB

REAR BRAKE MASTER CYLINDER ASSY
GUIDE ROD, REAR BRAKE CALIPER
REAR BRAKE CALIPER

REAR BRAKE CALIPER ASSY

REAR BRAKE PAD

REAR BRAKE PAD ASSY

cLP

BRACKET, REAR BRAKE CALIPER
REAR BRAKE LIGHT SWITCH

BOLT M6x12

ABS BRAKE ASSY

ABS BRAKE ASSY.

FLUID NOZZLE

SEAL RING, FLUID RESERVOIR

PIN SHAFT

WASHER 8

Parts Name(CN)

AUBIENHEHE

B 201458
IHRIZR T 20145
BUHIEhFIRES
AUBIEN T ES
HURIREEES
AUbENERE =S
RIFIEHERESE 201450
RUBIENEERE
ISR T 201458
FiB

RISIFFFRES
AUHIENEHSATES
BUHIEN A
BISIANES S 201458
BUHIEHEERES
BICHIENtHE ST RE S
EHlERIHAS
RIESIAHES 20143K
RIAHIENHR ISR ES
RIAESIEREES
BIGHIENHES 201438
AIHlE TS HEES
EHIEhHERES
FEHIEE TR E A
gﬁuanzﬁ;‘mmﬁa

[RHIENHEE
ETlEnERE

MAB

IR ERAAM
EHEHSATAS
ElEHES

AR FHAS
ElEEE A AS 201450
EIE R

HE%

EHIENHREIIUAS 2015FRABSHIATS

TRHIFITFF X
23
ABSHIRNERES
ABSHIZIRRES
LA
SRR
ik

HES

Qty

A A aaaaNNNN S S a0 AW

Remark(s)

MOQ Alternative Parts

1

A MM A A A aAaAAaA A A AaAAaAaAaAAAaA0AAAaaaAn0

A000-0801J0

A000-0801D0

30006-060012870
6NQ#-081000-6001-M1

Hl# B /BRAKE SYSTEM |




F08-2 #lzhZ % BRAKE SYSTEM

I:f:‘ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts
01 A000-080010 FRONT BRAKE DISC RUHIaNEEE 2 1
02  A000-080003-10000 BOLT, BRAKE DISC HanRige 10 6
03  30006-102055870 BOLT M10x1.25x55 2% GB/T5789_M10x1.25x55_HB¢¢ 4 1
04  30006-060012810 BOLT M6x12 2 1 6  30006-060012870
05 6NTG-080002-30000 REAR BRAKE DISC JatlEhe 1 1
06  6NTG-080009 REAR GEAR RING SR 1 1
07 6NTG-081500 WHEEL SPEED SENSOR IRIERNES 2 1
08 6NT1-030180 BRACKET ASSY, ABS CONTROLLER ABSIEHIRERIETIREAE 1 1
09 30305-060112 WASHER 6 HE 1 6
10 A000-050014 BUSHING WE BF 3 1
11 A000-050013 RUBBER MAT vz 3 1
12 30006-060025810 BOLT M6x25 ) 2 6
13 A000-040702 INNER HEX SCREW M6x12 7S FRIRETM6 % 12 3 6  6KM#-040702-8000
14 30006-080025860 BOLT M8x25 2% GB/T5789 M8x25 jX5a® 2 1
15 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE  BitlaimEse 4 1
16 6NTG-080008-10000 FRONT GEAR RING BitEHE 2 1
17 A000-080008-10000 WASHER, FRONT GEAR RING 10 1
18 30006-060016810 BOLT M6x16 1 6  30006-060016870
19 30303-060112 WASHER 6 1 6
20 A000-080006 GASKET I 7x24x1.6 BT 7x24x1.6 (EREZR100HV 1 1 A000-080006-10000
21 6NQ0-080304-1H300 PEDAL, REAR BRAKE(SILVER BLACK) JEHIENEER_ SRR 1 1
22 A000-080007 GASKET II15x24x1 HETI15x24x1 HARESER100HV 1 1 A000-080007-10000
23 6NTG-080005 RETURN SPRING [EieEs 1 1
24 6KJO-150400 SPEED SENSOR ZEIRIG RN 1 1
25  6NQ0-050017 LH SEAT, SENSOR {ERABRIE TR IR 1 1
26 6NQ0-050018 RH SEAT, SENSOR ERRRaRIE TR 1 1
27 A000-080001 SCREW [:t3) 4 1
28  6KJ0-080003-00001 CLIP, BRAKE HOSE HIEmHER 2 1
29  30006-060012870 BOLT M6x12 24 2 1

#1%) 24/BRAKE SYSTEM




Parts Number

6NQ#-100100-6001
A000-100200-10000
A000-100205
A000-100220
A000-100001-10000
30202-060170
8060-100109
6KJ0-100010
30102-060075870
A000-100010-10000
6NQ#-166000-6001
6NT#-167000-9000
A000-100600-00001
A000-100002
6NQ#-100400-6002
6NQ#-100500-6001
6KJ0-100002
A010-100208-00001
6KM#-100002-8000

F10-A FE[ZES STEERING SYSTEM

Parts Name(EN)

HANDLEBAR PIPE

CLUTCH LEVER, LH

LH LEVER

SWITCH ASSY

LH HAND GRIP

NUT M6

TENSIONER TOOL

BALANCER

SCREW M6x75

RH HAND GRIP ASSY

LH HANDLEBAR SWITCH ASSY.
RH HANDLEBAR SWITCH ASSY
CLUTCH CABLE

CLIP, CLUTCH CABLE
THROTTLE CABLE 1

THROTTLE CABLE 2

TIE BAND, CLUTCH

RUBBER PLUG, CLUTCH LEVER
RUBBER PLUG, CLUTCH LEVER

Parts Name(CN)

HEHEE

EEGRLE

EFHE

FFxBEE

pazi=ia)

1263 GB/T6177_M6_{EEEe
SR

SEERA

26T GB/T70.1_ M6x75 4Emex
Ptz izt

EFIBFXER
AFIEFRER

HAsguR

HashRER

b kA

pi: e

HasshRghs
AIEEFIRRE
HAFHRE

Qty

NMNN=S A a2 aaafRPDNNNA 2 A oo

Remark(s)

MoQ

A A A

Alternative Parts

A000-100010-20000

A000-100600

6KM#-100002-8000

$#HAKISTEERING SYSTEM |




F10-B $£[ZEH STEERING SYSTEM
Item

No Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts
01  6NQ#-100100-6001 HANDLEBAR PIPE HEEE 1 1

02 6NQ#-100200-6001 CLUTCH LEVER, LH EEREFRES 1 1 6NQ#-100200-6002
05  A000-100001-10000 LH HAND GRIP EEE 1 1

06  30202-060170 NUT M6 1263 GB/T6177_M6_fEmss 2 1

07  8060-100109 TENSIONER TOOL BEHR 2 1

08 6KJO-100010 BALANCER TR 2 1

09 30102-060075870 SCREW M6x75 125T GB/T70.1_M6x75_{EEeE 2 1

10 A000-100010-10000 RH HAND GRIP ASSY GIRtEs 1 1 A000-100010-20000
11 6NQ#-166000-6000 HANDLEBAR SWITCH, LH EFIBFXE 1 1 6NQ#-166000-6001
12 6NQ#-167000-6001 RH HANDLEBAR SWITCH ASSY  AFEFXEm 1 1

13 A000-100600-00001 CLUTCH CABLE HAsuR 1 1 A000-100600

14 A000-100002 CLIP, CLUTCH CABLE EoRRRGEE 1 1

15 6NQ#-100400-6002 THROTTLE CABLE 1 b ] 1 1

16 6NQ#-100500-6001 THROTTLE CABLE 2 RN 1 1

17 6KJO-100002 TIE BAND, CLUTCH HABRNERYT 2 1

18  A010-100208-00001 RUBBER PLUG, CLUTCH LEVER BIES&FRIRE 2 1 6KM#-100002-8000
18 6KM#-100002-8000 RUBBER PLUG, CLUTCH LEVER BE&FHRE 2 1

$R4ISTEERING SYSTEM |




Parts Number

A000-110001
30306-200112
A000-110002
30204-102810
30020-102025410
A000-110004
30501-035800N
30800-05205
30400-02503
A000-110006-0B20
A000-110005
30400-02001
A000-110007
6NT1-110200-1B200
A000-110008
A000-110201
6NT1-110003
A000-110009
A000-110011
30903-0403540
30705-1720

5190-070030-1000
3120901
30503-060000N
A000-110310

F11-A [5i8 (501B-Tr56B-SR8450HE)

Parts Name(EN)

SHAFT, REAR WHEEL

WASHER

LH SHAFT SLEEVE, REAR WHEEL
NUT M10x1.25

STUD AM10x1.25x25

REAR SPROCKET

OIL SEAL FB35x52x8V

CIRCLIP FOR HOLE 52

BEARING 6205-2RS

SEAT, SPROCKET(MATTE BLACK)
COLLAR, SPROCKET SEAT
BEARING 6204-RS

DAMPER, SPROCKET SEAT
REAR RIM ASSY(MATTE BLACK)
CENTER SPACER, REAR RIM

OIL SEAL

WASHER, REAR WHEEL AXLE
WASHER 18, REAR WHEEL AXLE
NUT, REAR WHEEL

COTTER PIN 4.0x35

TIRE 160/60ZR17M/C(69W)METZELER,
ENVIRONMENTAL MERIDIAN VACUUM TIRE

VALVE, INFLATION
CHAIN 10MAx114

O-RING 60x3.55

RIVETED BUCKLE, CHAIN

Parts Name(CN)

=

HE

SR EHE

125

Y24 GB/T899 AM10x1.25x25 =/i4%&
JEHERE

SHEY GB9877.1 FB35x52x8
FLRE MR

TS

HEEOEE TR

HECEENE

IRANR GB276 6204-RS
HEECERGE AR IR

BHEEs

JEIEHRE

SHES

EHRAEHE

B8 B4R
JEECIIRES

FFO$ GBIT91 4.0x35 ZEfG
EHA_160/60ZR17M/C_69W_Sehé

S

4% GB/T14212_10MAx114_F7ZRK
OF/E_JB/TT757.2 60x3.55
HESHIEED

Qty

1
1
1
6
6
1
1
1
1
1
1
2
4
1
1
1
1
1
1
1
1

Remark(s)

HIGH (NGEL)

REAR WHEEL (RIM-MATTE BLACK-METZELER)

MOQ Alternative Parts

NN I N, . N . )

AN

A000-110004-10000

30903-0403510

F11/5%/REAR WHEEL




F12 jHf§ FUEL TANK

No Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts
01  6NQ#-121000-6001-0EMO0 FUEL TANK(MATTE CONCEPT BLUE)  HfEIRIEAE TSl 1 1
01  B6NQ#-121000-6001-0VE00 FUEL TANK(NEBULA WHITE) HRIRRES BEXE 1 1
01  B6NQ#-121000-6001-0BMO0 FUEL TANK ASSY(NEBULA BLACK) SRR 2R 1 1
02  30006-060040870 BOLT M6x40 2% GB/T5789_M6x40 e 2 1
03 6NQ#-120002-6000 MOUNTING BUSHING RENE 2 1
04  6NQ#-120003-6000 RUBBER DAMPER BLOCK FRARER 1 1
05 B6NQ#-120001-6000 SEAT HOOK PEEMEE 1 1
06  6KJ0-150900-10000 FUEL PUMP THEREK 1 1
07  30006-050020810 BOLT M5x20 1248 5 6
08  6090-120210 QUICK JOINT [ESEIES 2 1
09  6070-120400 CLAMP Dia 14.5A TR (P14.5) 4 6
10  6NQ#-120010-6000 HIGH-PRESSURE FUEL HOSE ASSY BEHREES 1 1
12 A000-120220-10000 HIGH-PRESSURE FUEL HOSE ASSY 2 BEHEHEST 1 1
13 A000-170200-10000 FUEL LEVEL SENSOR HEREEES 1 1
14 A000-170201 SEAL RING EHE 1 2
15 30202-060110 NUT M6 (253 4 6  30204-060810
16 A000-120001 RUBBER SUPPORT BISHERE 2 1
17 A000-120006 CUSHION MAT, FRONT FUEL TANK THFERIE e 2 1
18  30601-111010 CLAMP A11 REEAT 1 6
19 9CR6-120001 BREATHER HOSE, FUEL TANK HEESE 1 1
20  6NQ#-120004-6000 CUSHION RUBBER WAHSER FIRERE 2 1
21 A000-040302 RUBBER DAMPER HTESMP R EPIRER 2 1
22 6NQ#-040048-6000 LH RUBBER CUSHION, FUEL TANK AR PR 1 1
23 6NQ#-040049-6000 RH RUBBER CUSHION, FUEL TANK AR 1 1
24 8080-041130 PLASTIC SCREW B AKIZETRS 4 6
25 6090-120220 FUEL FILTER ASSY, EFI BB ERRES 1 1

JH78/FUEL TANK |




Item
No.
01
02
03
04
05

-

Parts Number

6NQ#-131000-6000
6NQ#-132000-6000
6NQ#-000203-6001
9010-120310
5020-031001

Parts Name(EN)

FRONT SEAT ASSY
REAR SEAT ASSY

INNER HEX SCREW M6x20
RUBBER LINER, FUEL TANK
RUBBER SLEEVE, FRONT LICENSE BRACKET

F13 EE# SEAT

Parts Name(CN)
RIEERVAS
JERERVES
7 <FRIZETME%20
ARG E
RIRSERSTRGIRIRE

Qty

NN = =

Remark(s)

MOQ Alternative Parts

[ JR NN

FE/SEAT




F14 BHF5HE REAR HANDRAIL&FOOTREST

I:.e: Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)  MOQ Alternative Parts
01 30006-080030860 BOLT M8x30 i24® GB/T5789 M8x30 ik5E 3 1
02  30102-080025810 SCREW M8x25 1257 4 6
03  30105-050014410 SCREW M5x14 25T GB/T818 M5x14 =g 4 6
04 30105-050025410 SCREW M5x25 25T GB/T818 M5x25 ={1& 4 6
05  30121-080035860 SCREW M8x35 2 4 6
06  30200-06087L NUT M6 $2f3 GB6170 M6_=i% 1 1
07  6NQ#-140102-6000 CONNECTING ROD FERF 1 1
08  0700-065404 RUBBER SLEEVE, FOOT PEDAL BIRE 1 1
09  6NQ#-140104-6001 BOLT, PEDAL TR 1 1
10 30309-080870 WASHER % GB/T96.1_8 Bt 4 1
11 30802-00605 CIRCLIP 6 2 6
12 30802-00903 SPLIT WASHER 9 | GB/T896 9 #E§K% 2 6
13 5190-037813 SPRING 2 1
14 5190-037814 STEEL BALL 2 2
15 6KJO-140132 RUBBER, LH FOOT PEDAL ERIBER R 1 1
16 6KJO-140142 RUBBER ASSY, RH FOOTREST AIISIREAN 1 1
17 6KJ0-140151-2B210 REAR FOOTREST SEAT, LH(MATTE BLACK)  ZZ/SHIEEEE TFE 1 1
18 6KJ0-140161-2B210 REAR FOOTREST, RH(MATTE BLACK) AEHEE T2 1 1
19 6KM0-140131-1B200 FRONT FOOTREST SEAT, LH(MATTE BLACK)  ZCRIMIEEEE TF5E 1 1
20 6KMO-140141-1B200 FRONT FOOTREAT SEAT, RH(MATTE BLACK) SRIMIERE TI5¢E 1 1
21 6KM0-140170 RUBBERS, FOOTREST PESIR R AR 1 1
22 6NQ#-140002-6000 RUBBER DAMPER EIRAR 4 1
23 6NQ#-140003-6000 RUBBER WASHER REEE 4 1
24 6NQ#-140004-6000 BALANCER, FOOTREST BPRETEIR 1 1
25  B6NQ#-140100-6002 GEARSHIFT ROD ASSY THIHERES 1 1
26 6NQ#-140103-6002 MOUNTING BUSHING RERE 1 1
27 6NQ#-140301-6001 BRACKET, FRONT LEFT FOOTREST ERIBEESTZE PRIREL 1 1
28 6NQ#-140400-6001 BRACKET, FRONT RIGHT FOOTREST BRIESZRAN RGN 1 1 6NQ#-140400-6002
29  6NQ#-140501-6001 BRACKET, REAR LEFT FOOTREST EEHIESTEE [RREL 1 1
30  6NQ#-140601-6001 BRACKET, REAR RIGHT FOOTREST AEHIESSE RRkEL 1 1
31 6NQ#-140701-6000-0B200 REAR ARMREST(MATTE BLACK) JEHRF TR 1 1
31 6NQ#-140701-6000-0V100 REAR ARMREST JBHRF RA 1 1
32 6NQ#-140801-6000 T-TYPE BUSHING TEE 4 1
33 A000-140103-10000 TORSION SPRING HEE 2 1
34 A000-140104 LOCATING GASKET 1 EfERA T SR 2 2
35  A000-140106 LOCATING GASKET 2 EfERAT EH 2 2
36  A000-140107 BOLT M8 ORIFIEMEL FHHN 1 1 6KM0-140107
37 6NQ0-140001 PIN Dia 12, FRONT FOOTREST R e 12 2 1
38  A000-140142 PIN SHAFT Dia 8 o8 2 2
39 A010-140123 LIMIT BOLT PROIIZHE HEE 1 1
40  30206-060570 NUT SRS 1 6 30206-060510
41 30200-060810 NUT M6 28 1 6
42 30006-060020870 BOLT M6x20 2 1 6
43 6KJ0-140150-2B210 REAR FOOTREST, LH(MATTE BLACK) FIERIEE Rt 1 1
44 6KJ0-140160-2B210 REAR FOOTREST,RH(MATTE BLACK) AIEHIEEt 1 1
45  6NQ#-1401A0-6000-1B200 RH FRONT FOOTREST ASSY(MATTE BLACK)  RiBIEE4AM 1 1
46 6NQ#-1401B0-6000-1B200 FRONT FOOTREST ASSY, LH(MATTE BLACK)  ZERiRIES4E 1 1

£ F 5 /REAR HANDRAIL&FOOTREST




F15 H2EZHH ELECTRIC SYSTEM

I::;n Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts
01 6NQ#-150100-6003 MAIN CABLE 2z 1 1 6NQ#-150100-6004
02 30006-060012810  BOLT M6x12 124 2 6  30006-060012870
03  A000-150800 AUXILIARY RELAY iHBh4REE2S 6 1
04  801F-100101 TIE BAND kv 4 6
05 8010-150003 TIE BAND 5x250 % 1 6
06 30006-080014810  BOLT M8x14 124 1 6
07  6NT1-150600 HORN T\ 1 1
08  8010-150002 CUSHION WASHER, FLASHER MBS 1 6
09  6KMO-150340 FLASHER =] 1 1
10  6070-151200-1000  SWITCH, SIDE STAND EFFR 1 1
11 6NQ#-000204-6001 BOLT, M6X16 HEHEM6E%16 1 1
12 01AA-177000 REGULATOR LOW POWER EREERR 1 1
13 30006-060030810  BOLT M6x30 124 2 6
14 0180-014010 WIRE CLAMP &HXAE 3 6
15 A000-150200 POSITIVE CABLE, STARTER MOTOR 2RI THiAIFRZ: 1 1
16 A000-150300 NEGATIVE CABLE, STARTER MOTOR  i2zh2ikfathksk 1 1
17 9010-150310-10001 STARTER RELAY ECENUkEE A 1 1
18 31021200 BATTERY ZHith 12V12Ah 3EI0 BRRER 1 1
19 A000-150700 POSITIVE CABLE, STARTER RELAY  #2aikeaSeIFiRE: 1 1
20  A000-150801 RUBBER RING, AUXILIARY RELAY A BNk EE SRR 3 1
21 30118-420095010 SELF-TAPPING SCREW ST4.2x9.5 EXURE]_GB/T845_F-H_ST4.2x9.5 =& 2 6
22 8080-000002 CLIP NUT ST4.8 FHRST4.8 2 6
23 6KJO-150600 SENSOR, ROLL-OVER GRS 1 1
24 0A70-014004 BOLT M5x25 1248 M5x25 2 6
25  806A-151301 FUSE 7.5A {RE£27.5A 1 2
26 OMQA-174000 ECU ECU 1 1
27  30102-060016810  SCREW (23] 2 6
28  806A-151302 FUSE 10A {REE£210A 2 2
29  5270-150001 FOAM (LH&RH), BATTERY EEERRLG 1 1
30 5270-150002 FOAM (FR &RR), BATTERY E{:huhak =00/ 1 1
31 7030-150005 TIE BAND k% 1 1

6 2

32 806A-151305 FUSE 15A R84 15A_15A 806A-151303

M B R4/ELECTRIC SYSTEM




F16-v1 {TR LIGHTS

ILet:n Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts

01  6KMO-160400-00004 ~ FRONT TURN LIGHT, LH RIESEENT 1 1

02 30306-120112 WASHER 12 BE 4 6

03  30303-100112 WASHER HE 4 6

04 30200-102800 HEX NUT M10x1.25 AR M10x1.25 HREE 4 6

05 8010-000004 BOLT Méx14 IR MEx 14 1 6

06  30303-050042 WASHER 5 M GBI3 5 T 1 2

07 6NQ#-160420-6002  FRONT TURN LIGHT, RH BRIEEERT 1 1 6KMO-160400-00004+6KMO-160500-00004
08 6NQ#-160410-6002  LHFRONT TURN LIGHT ERTEETANT 1 1 6KMO-160400-00004+6KMO-160500-00004
09  6KMO-160500-00004  FRONT TURN LIGHT, RH RIGSEENT 1 1

10 30202-050170 NUT M5 253 GB/T6177 M5 {EEHE 1 1

11 5190-160230 REAR REFLECTOR(RECTANGLE, RED) [E4158 1 1

12 6KJ0-160300-00001  LICENCE LIGHT J#ERK] R<TER300EXA340 1 1

13 6KM0-160200 REAR TAIL LIGHT )==9) 1 1

14 30110-421130010 SELF-TAPPING SCREW ST4.2x13 Skt 2 6

15 8080-000002 CLIP NUT ST4.8 KHARST4.8 2 6

16 30110-481130010 SELF-TAPPING SCREW ST4.8x13 Skt 2 6

17 30304-050440 WASHER HE 1 6

18  B6NQ#-160100-6002  HEADLIGHT BURRKT 1 1 6NQ#-160100-6003

18  6NQ#-160100-6003 ~ HEADLIGHT RIRBKT 1 1

A7 RILIGHTS




F16-v2 TR LIGHTS

No Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts
01  6KMO0-160400-00004  FRONT TURN LIGHT, LH RIZREMNT 2 1

02 30306-120112 WASHER 12 HE 4 6

03 30303-100112 WASHER HE 4 6

04  30200-102810 NUT M10x1.25 123 GB/T6170 M10x1.25 =tk 4 6 30200-102800

05 8010-000004 BOLT Méx14 S IZIEMEx 14 1 6

06  30303-050012 WAHSER B GB/TI3 5 =& 1 6  30303-050042

09 6KMO0-160500-00004  FRONT TURN LIGHT, RH RIBEEMLT 2 1

10 30202-050170 NUT M5 1263 GB/T6177 M5 fEEE: 1 1

11 5190-160230 REAR REFLECTOR(RECTANGLE, RED) [E/5788 1 1

12 6KJO-160300-00001 LICENCE LIGHT BT R<TEI300F B9340 1 1

13 6KM0-160200 REAR TAIL LIGHT I5:29) 1 1

14 30110-421130010 SELF-TAPPING SCREW ST4.2x13 BT 2 6

15 8080-000002 CLIP NUT ST4.8 FHRST4.8 2 6

16 30110-481130010 SELF-TAPPING SCREW ST4.8x13 BT 2 6

17 30304-050440 WASHER HE 1 6

18  6NQ#-160100-6002 HEADLIGHT BURRYT 1 1 6NQ#-160100-6003
18  B6NQ#-160100-6003 HEADLIGHT RIRRKT 1 1

T RILIGHTS




F17 {3 DASHBOARD

Item

No Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts
01  6NQ#-170100-6001 DASHBOARD Supplier-TARO {3 1 1 6NQ#-170100-6002

01 6NQ#-170100-6001-10 DASHBOARD Supplier-IGO IVES 1 1 6NQ#-170100-6003-10
02 30305-060112 WASHER 6 B 2 6

03 30202-060110 NUT M6 125 2 6  30204-060810

{5/DASHBOARD




Item
No.
01
02
03
04
05
06
07
08
09
09
10
1
12
12
13
14
15
16
17
18
19
20
21
22

Parts Number Parts Name(EN)
6NT1-180310 RESERVOIR WATER TANK
6KJ0-180302 CAP, RESERVOIR TANK
6090-360003 VACUUM PIPE, CANISTER
8010-000004 BOLT M6x14
30601-212530 CLAMP B12.5
B6NQ#-180001-6000 CONNECTING PIPE, RESERVOIR TANK
30601-210530 CLAMP B10.5
30112-060012410 SCREW ASSY M6x12
A000-180200 FAN&MOTOR
A000-180200-20000 FAN MOTOR ASSY
A000-180400 CAP, WATER FILLER

8030-040800-00001 NUT CLIP M6
A010-180100-20000 RADIATOR

A010-180100 RADIATOR

A000-180005 DAMPER2, RADIATOR
A000-180010-1000 COLLAR, RADIATOR
30006-080030810 BOLT M8x30

A000-180004 DAMPER1,RADIATOR
A000-180006 CLAMP B30

A000-180001-1000 WATER INLET HOSE, RADIATOR

F18

A000-180002-1000 WATER OUTLET HOSE, RADIATOR

6NQ#-1803A0-6000 RESERVOIR TANK ASSY
30601-207050 CLAMP B7
A010-181000 FAN MOTOR ASSY, RADIATOR

BHIZRH COOLING SYSTEM

Parts Name(CN)

ElErEty

VSRS

BREREE

(VERIZRMEX 14

H§EB12.5 QC/T621 B12.5 HE5K
BN

§EB10.5 QC/T621 B10.5 E5K%
ZETRAN

NEEEBHES

RESERHES

k=B

MeiZR

BB R I

BB RERE INE

43

BRI 1

RIEB30

BREgtE

BuhER K E

EIKFEEE
INEB7_QC/T621 B7 B&EH
HHEENBES

Qty

NN NN N CJ NN NN N I S NN

Remark(s)

MOQ Alternative Parts

[Ny NN NN ORI YRS INC N. SN NN

A000-180010-20000

A000-180001-20000+A000-180002-20000
A000-180001-20000+A000-180002-20000

¥ Z4/C00LING SYSTEM




F19-1 ZZ&HEMLTE WARNING DECAL

tem Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MoQ Alternative Parts

No.
01 9GQA-190201-10000 WARNING LABEL, FUEL FILLING PORT  Jilifi & &5450, 1 1

| |y Bleifreies Benzin
® Unleaded fuel only m

Carburant sans plomb
Gasol ina sin plomo
Bezolovnaty benzin
Endas t blyfri bensin

RON/ROZ min. 95
N 9GOA-190201-1 EU187




F19-2-A MEMTE (B¥E) DECAL KITS (NEBULA BLACK)

No Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts
01  6NT#-190100-9000-10 DECAL ASSY MERETEEAL 1 1
02  6NT#-190109-9000-10 DECAL 2, REAR RIM JERIEIE_ BN EER 2 1
03  6NT#-190108-9000-10 DECAL 1, REAR RIM el EXEER 2 1
04  6NT#-190107-9000-10 DECAL 2, FRONT RIM BIECYENLTEI_ B EER 2 1
05 6NT#-190106-9000-10 DECAL 1, FRONT RIM BIRCIENLE EXEBER 2 1
06  B6NT#-190105-9000-20 MODEL DECAL RIS 2 1
07  6NQ#-190108-6000-20 ABS DECAL ABSETE 2 1
08 6NQ#-190107-6001-20 LOGO DECAL LOGONLTE 1 1
09 6NQ#-190106-6000-20 CFMOTO STICKER CFMOTORETE 2 1
10 6NT#-190102-9000-10 DECAL, RH PANEL GRS _EXRER 1 1
11 6NT#-190101-9000-10 DECAL, LH PANEL EIFREE_ENRER 1 1
650GTEY:EB ==L 1E 6NT#-190100-9000-10 4~k ATE

M 2008 ¥

sasonasivorc o [ 2o

6NQ#-190106-6000-20
CEMOTOR:TE+2 IR
110418 €

#HEL: 3u 2008:%H]

L

3M 2008 T4 WA

6NQ#-190108-6000-20
ABSIEE2
42+14

301 2008 3663 ERE FEL: 34 2008%H

~ 6NT#-190101-9000-10
P HRIATE
481+88

L 30 200830

~  B6NT#-190102-9000-10
HiPRMIE

514+101

Mk 3 200879

6NQ#-190107-6001-20
LOGOMSTE
56448

=
d |
Hbh 3M 200880 e

6NT#-190105-9000-20
A B w2

95#11

FHEE: 3M 200878

6NT#-190106-9000-10
HAE RS E 2

337484

H: 3w 2008568

6NT#-190107-9000-10
TSR TR

27165

HE: 3M 200848

6NT#-190108-9000-10
ek ol LEa )

331+85

HE: 3M 2008588

6NT#-190109-9000-10 k

IR T2
270%53
HE: 3M 20085 H



F19-2-B MMsTE (IE6H#ESEE) DECAL KITS ( MATTE CONCUPT BLUE)

Parts Number

6NT#-190100-9000-11
6NT#-190106-9000-11
6NT#-190107-9000-11
6NT#-190108-9000-11
6NT#-190109-9000-11
6NT#-190105-9000-20
6NQ#-190108-6000-20
6NQ#-190107-6001-20
6NQ#-190106-6000-20
6NT#-190102-9000-11
6NT#-190101-9000-11

Parts Name(EN)

DECAL ASSY

DECAL 1, FRONT RIM
DECAL 2, FRONT RIM
DECAL 1, REAR RIM
DECAL 2, REAR RIM
MODEL DECAL

ABS DECAL

LOGO DECAL
CFMOTO STICKER
DECAL, RH PANEL
DECAL, LH PANEL

Parts Name(CN)

MEMEEEL
BN _ TS ISR
[EpE et ea | oy e o =2
RN PSSR
RN _IY SIS
RIENLTE

ABSIETE

LOGORETE

CFMOTOR&TE
GIFRE T STEE R
PRI TSR

650GTHE S IE S =51

—— HRMR

palt =

O

~ 6NT#-190101-9000-11
PRI TS

48188

6NT#-190100-9000-11 --PEls1E & Ak

3M 2008 #F

HEL: 3M 2008155

P 6NT#-190102-9000-11

RS
514%101
6NQ# 190106-6000-20 Pt 3 20087863
CPMOTOSTE®2 = =
110+18 EEmMoTD
: 6NQ#-190107-6001-20
£ . 4 i/ —
FEL 3 200855 St N
56+48 [ }\
s s BHEL 34 2008350 S
- Black l:| white _ Bantina Cosl Gray 7 €
g
6NQ#-190108-6000-20 6NT#-190105-9000-20
ABSIGTE#2 EE=N ]
42+14

9511

#EL 3M 200888 AL 3U 2008368

IM 2008 £ BRI

Qty Remark(s)
1 1
2 1
2 1
2 1
2 1
2 1
2 1
1 1
2 1
1 1
1 1
- BSE - Brack Pantons Cool Gray 5

6NT#-190106-9000-11
Eugiie L 2a s

337484

#HE: 3M 2008%E

6NT#-190107-9000-11
B4 G HE T2

271#65

HEb: 30 200858

6NT#-190108-9000-11
J& $E AL 1L 12

33185

M 3M 2008l

B6NT#-190109-9000-11 k

e M 1T
270453
FiEL: 3M 20084EH

MOQ Alternative Parts



Parts Number

6NT#-190100-9000-12
6NT#-190101-9000-12
6NT#-190102-9000-12
6NQ#-190106-6000-20
6NQ#-190107-6001-20
6NQ#-190108-6000-20
6NT#-190105-9000-20
6NT#-190106-9000-10
6NT#-190107-9000-10
6NT#-190108-9000-10
6NT#-190109-9000-10

F19-2-C NMEMIE (8¥H) DECAL KITS(NEBULA WHITE)

Parts Name(EN)

DECAL ASSY
DECAL, LH PANEL
DECAL, RH PANEL
CFMOTO STICKER
LOGO DECAL

ABS DECAL

MODEL DECAL
DECAL 1, FRONT RIM
DECAL 2, FRONT RIM
DECAL 1, REAR RIM
DECAL 2, REAR RIM

Parts Name(CN) Qty

AMERETEE AR
EEAPARNETE

BIFIRETE
CFMOTOM.T
LOGORETE

ABSITE

RSN
BIECHRENLTE_ENBER
BIECHENLTEl_ YRR
R _ENBER
BTN _BY SRR

Remark(s)

NNNNONNN=2N=2 2
A A A

MOQ Alternative Parts

B650GTE2Y¢HAEF~MLh1E

ERELR — Jms

— =
Z 6NT#-190101-9000-12
L/Z woves
481488
¥ 38 2008585
S S

514+101
6NQ#-190106-6000-20

CEMOTOR, TE+2
110418 6NQ#-190107-6001-20
M 38 2008585 LOGORETE

56%48

HE 3M 2008:FW

3M 2008 I BIANE

Bl [ v [l reronecsasmyre
A—
6NQ#-190108-6000-20 6NT#-190105-9000-20
ABSHETE#2 B 5 RATE2

42414

95%11

HEL 3M 200884 FHEt: 3M 2008368

3M 2008 HE MWK

6NT#-190102-9000-12
HFHEISTE

FiEl: 3M 2008593

6NT#-190100-9000-12 4~ ML & i mk

Pantone Caol Gray 5 C

3M 2008 ¥

6NT#-190106-3000-10
B RS TE 2

33784

¥ 3M 20083tE

B6NT#-190107-9000-10
B4R R TELT2

271465

FEL 3M 20085808

6NT#-190108-9000-10
JG ARG 1El2

331+85

¥k 3 2008360

6NT#-190109-9000-10 k

JE e RS TETe2
270453
FiE: 3u 20085800




F20 FEFETH TOOLS

I:::‘ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts
01  6NQ0-200100-10000  TOOLS METE 1 1
02 30102-060025870 SCREW M6x25 257 GB/T70.1_M6x25_{EZ4s 4 1
03 6NQ#-200001-6000 RUBBER MAT e e 2 1
04 6NQ#-200300-6001 REAR VIEW MIRROR, LH EEMERL 1 1
05  6NQ#-200400-6001 REAR VIEW MIRROR, RH BEREAL 1 1
06  30305-060112 WASHER 6 B 8 6
07  6NQ#-200401-6000 MOUNTING BRACKET, REAR RH VIEW MIRROR  AfSiliEZe it rE 1 1
08  30204-080810 NUT M8 12 2 6
09  6NQ#-200300-6000-24 SLEEVE wE 2 1
10 6100-200001 TIE BAND, TOOLS KIT iz TR 2 1
11 6NQ#-200301-6001 MOUNTING BRACKET, REAR LH VIEW MIRROR  ZE/SiliE L st e 1 1

BETR/TOOLS




F22 jh%5(¥E%}) SIDE BOXES (PLASTIC)

I:f:‘ Parts Number Parts Name(EN)

01  6NQ#-220200-6000-0BB0O0  BRACKET, RH SIDE BOX(BLACK)
02 30006-080014810 BOLT M8x14

03 6NQ#-220100-6000-0BBO0  BRACKET, LH SIDE BOX(BLACK)
04 30102-080045810 INNER HEX SCREW M8x45

05 30204-060810 NUT M6

06 30102-060025870 SCREW M6x25

07 6NQ#-220300-6000 LH SIDE BOX

08 6NQ#-220400-6000 RH SIDE BOX

Parts Name(CN)
GINEIERES BOEUEY

(213

ORI IEERAS BOBIER
[=3)

125

25T GB/T70.1 M6x25 {EEsE
Vs ]

E=yulic]

Qty

S AN AN

Remark(s)

MOQ Alternative Parts
1

N - =)

F22 344 & R/SIDE BOXES ASSY |




Item

01
02
03
04
05
06
07
08
09
10
1"
12

Parts Number

6NT1-360200
30601-108010
6NQ#-360003-6000
606B-360100
6NT1-360003
30601-109010
30601-112010
6NQ#-360002-6000
8010-180018
6NQ#-360001-6000
6NQ0-360002
8010-360001

CANISTER
CLAMP A8

F36 WAHZAR RS FUEL EVAPORATION SYSTEM

Parts Name(EN)

FUEL ADSORPTION PIPE
ANTI-ROLLOVER VALVE
FUEL VAPOR HOSE 3

CLAMP A9
CLAMP A12

FUEL DESORPTION PIPE |
JOINT, HEAT TRANSMIT PIPE
FUEL DESORPTION PIPE
FUEL VAPOR HOSE 2
VACUUM T-JOINT

Parts Name(CN)
i
INFEAS
SRIEHIRB
B fizle)
REESED
N
N
W‘Bﬂﬂﬂﬁﬁ‘“ I

)\F Bk

Qty

AN A A NWa 2 A

Remark(s)

MoQ

[ N, NN, N, YNy, NN

Alternative Parts

#kimzk & 4t /FUEL EVAPORATION SYSTEM




F38 i{il4¥ OWNER'S MANUAL

I::a: Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MoQ Alternative Parts
01 6NQ#-380102-6100 OWNERS MANUAL(EU 4) fEFEIRBEE_RXPY 1 1 B6NQ#-380102-6101
01  6NQ#-380102-6101 OWNERS MANUAL(EU 4) fEFEIRBEE_RXPY 1 1 B6NQ#-380102-6102

CF400-5 /7 CF650-8
OWNER'S MANUAL

www.cfmoto.com @ CFmDTD

EXPERIENCE MORE TOOETHER




Item
No.
01
02
03
04
05
06
07
08
09
10
11
12
13

Parts Number

0700-111000
0700-111002
30102-060012810
30110-420160010
30110-480200040
0700-111004
0700-110001
0700-111006
30601-110010
0700-111011
0700-111100
30601-124020
0060-111015

Parts Name(EN)

AIR FILTER

SEAL RING

SCREW

SELF-TAPPING SCREW ST4.2x16
SELF-TAPPING SCREW ST4.8x20-F-H
DAMPER FOAM

PLUG,UPPER HOUSING

OIL STORAGE HOSE

CLAMP A10

CLAMP 56, AIR INLET PIPE
FILTER ELEMENT

CLAMP A24

O-SEAL RING 17x2

F41 Z5i8284H AIR FILTER

Parts Name(CN)
=SIEER
TIRMISHSE
1257
BIDiRET
BBURE]ST4.8x20-F-H_GB/T845 ST4.8x20-F-H
LiAEE
fiE

KB

B E-RIEA56

preoopisled

IRfEA24 QCIT621 A24 [3§%
ORYERHIE17x2

IR

Remark(s)

MoQ

ND a2 DD = o

Alternative Parts

= e 8RZH/AIR FILTER




Item
No.

02
03

05
06

08
09

1"
12

14
15

17
18

20
21

23
24

26
27

29
30

32
33

35
36

38
39

41
42

44
45

47
48

50
51

53
54

56
57

59
60

Parts Number

0700-012300
0700-011104
0700-012006
0700-070001
0700-010002
0700-0100A0-1B20
0700-010001
0700-0660A0
0700-011410
0700-012500
0700-011402-1000
0700-011310
0700-0112A0-0B20
0700-070300
0700-012210
0700-012710
0700-011102-00001
0700-011103
30410-01000
30403-02200
30403-01300
0700-010200
0700-011112
0700-066006
0700-012105-00001
0700-011106
0180-014010
0010-080013-0010
0010-080010-0010
0700-012107-00001
0010-021019-0010
0700-066004-00001
0700-066007
0700-011105-00001
0700-012012-00001
0700-011403
30601-211550
0700-011401
0700-012104
0700-022018
0700-012201
0700-066005
0700-011202
0700-012701
0700-070003
0700-011107
0700-012007-00001
0700-012004-00001
0700-012003-00001
0700-012011-00001
0700-012009-00001
0700-012005-00001
0700-011001-00001
0700-011002-00001
0700-012001
0700-012008-00001
0700-012002
0010-022012
0800-011400
01A0-056004

E01-1 L& TEEHFES SR UPPER & LOWER CRANKCASE

Parts Name(EN)

PLATE, OIL SHIELDING
GUARD, BREATHER

PLATE, LOWER CRANKCASE
PLATE, OIL PIPE1

HOLDER, CLUTCH CABLE

CRANKCASE ASSY (MATTE BLACK)

RING 62, BEARING

GEAR CASE

BREATHER ASSY
SWITCH, OIL PRESSURE
OIL RETURN HOSE

OIL PIPE 5

OIL PIPE 4(MATTE BLACK)
OIL PIPE 1

OIL PIPE 3

OIL PIPE 2

STUD M10x57

PIPE BREATHER

ROLLER 10x14

NEEDLE BEARING HK2212
NEEDLE BEARING HK1312

OIL SEAL 40x62x8, COUNTERSHAFT

O-SEAL RING 29x2.5

OIL LIMIT PLUG

PLUG, MAIN OIL RAIL
PLUG, UPPER CRANKCASE
WIRE CLAMP

BOLT M6x22

BOLT M6x10

DOWEL PIN, TRANSMISSION SPRING

BOLT Mé6x12

BOLT M7x30

BOLT M7x26

BOLT M6x8

SCREW M6x8

DAMPER, OIL RETURN HOSE
STEEL BAND CLAMP B11.5
CONNECTING PIPE BREATHER
SCREW PLUG M6, OIL PASSAGE
SOLID PIN 8x14

O-SEAL RING 5x2

PLUG 6

O-SEAL RING 8.2x1.90
O-SEAL RING 10x2

O-SEAL RING 14x2.5

SHAFT SLEEVE

BOLT M7x40

BOLT M8x60

BOLT M8x73

BOLT M8x50

BOLT M7x34

BOLT M7x47

BOLT M8x110

BOLT M8x120

BOLT M9x113

BOLT M9x83

WASHER 9.2x19x2.3
WASHER 8

NOZZLE VALVE ASSY
DOWEL PIN Dia 6x12

Parts Name(CN)
SHESFEREH
IFIRASIUAR
THEIRER
IHHE I ER
HAhgKR
HiESH TR
R EEhER62
THREZAH
IR ERIE A
HURMREREFF X
B

mafF

IEmEIEE

FUSKIZHE M10x57 =R
IR BB S

EERF10X14

HMAHK2212 GB290 HK2212
TRETHIRHK1312 GB290 HK1312
B4y 40x62x8

OR/EEIE 29%2.5

PRiHMEIR

EENEEE HESINE
e

A

1248 M6x22

1242 M6x10 %

3
MHEEREB11.5 QC/T621B11.5
IR B e
SR M6
ST 8x14
OFVELIE 5x2

1212 M7x40 BEH=MNE
1242 M8x60
1242 M8x73
924e M8x50 Ff
1248 M7x34 %

24 M9x113
9248 M9x83 HH=ME
HE 9.2x19x2.3

8
IERLRL
EfIHe6x12

Qty

B NWONRAWAASINWOINNNWNWW AN SANOWOON AN A o 0048 3 40 0 0 dh 0 4 d3 3 43 4 3

Remark(s)

MOQ Alternative Parts

DA DA R A A A A A AN A NNNON A S 3 A AD A AD DO = 2 R w0 %

0700-066006-00001

E01-1 EATT e -2 RIUPPER & LOWER CRANKCASE ‘




E01-2 H[&EME=ESSE RIGHT&LEFT SIDE COVER

I:f:‘ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) ~ MOQ Alternative Parts
01  0700-065205 GROUND CABLE, AUXILIARY iHENEEbE 1 1
02 30406-00401 ROLLER NEEDLE P4x7.8 RETP4x7.8_GB309 P4x7.8 4 3
03  0110-013030 O-SEAL RING 18x3.55 18x3.55 1 2
04 01A0-012003 O-SEAL RING 35x3.5 35x3.5 1 2
05  0700-065301 HOLDER XFE 1 1
06  0700-013002-10000 GASKET, RH SIDE COVER alEEEE SaHERE 1 1
07  0700-014002-10000 GASKET, LH SIDE COVER ENEEIE SaHReE 1 1
08  0700-065202-10000 GASKET, TRANSMISSION COVER R e SaRERE 1 1
09  01A0-012002-0H700 COVER, OIL STRAINER(SILVER GREY) M YRR 1 1
09  01A0-012002-0B20 COVER, OIL STRAINER(MATTE BLACK) ENE TR 1 1
10 0700-014001-2H301 LH SIDE COVER(SILVER BLACK) M= FARBR 1 1
11 0700-013001-1H701 RH SIDE COVER(SILVER GREY) Al HBRR 1 1
12 0700-065201-2B200 COVER, GEARSHIFT SHAFT(MATTE BLACK) itz Trye 1 1 0700-065201-4B200
13 0700-013008 PLUG, OIL FILLING hmEE 1 1
14 0700-065204 CONTACTOR BRALSL ERFEEA 1 1
15 0700-013100-00001 VIEWER, OIL LEVEL SHEMEREES 1 1
16 0700-013005-30000 LABEL, OIL CAPACITY(SHORT,ENGLISH) DNERIRBAIRES_3E3L 1 ENGISH 1
17 30128-060016830 SCREW M6x16 12T GB/T819.2 M6X16_454% 1 6
18 0010-080008 DOWEL PIN Dia 8x14 TEAHO8X14 4 6
19 30403-01200 NEEDLE BEARING HK1210 REHMAHK1210_GB290 HK1210 2 1
20 30403-01300 NEEDLE BEARING HK1312 REHIMAHK1312_GB290 HK1312 1 1
21 0010-080009 OIL SEAL 12x20x5 g 12x20x5 1 1
22 0700-065220 OIL SEAL 13x22x5.5 S 13x22x5.5 1 1
23 01A0-013005 O-SEAL RING 13x2 OF/Z51_13x2 1 2
24 0010-060010 WASHER 10 HE10 1 6
25 0700-013003-10000 HOLE CAP, TIMING INSPECTION IERTIERTFLES 1 1
26 0180-013208-0010 BOLT M6x45 1248 M6X45_FAE=MN1E 2 6
27 0010-013009-0010 BOLT M6x40 124 MEX40_FZEE=INE 1 6
28 0010-060012-0010 BOLT M6x30 1248 M6X30_FE=MN18 3 6
29  0010-013008-0010 BOLT M6x35 124 M6x35_FEE=INR 2 6
30  0700-065210 REVERSE SENSOR ASSY FEIRHEREEREM 1 1
31 0010-023010-0010 BOLT M6x20 124 M6x20 FEE=INR 2 6
32 0010-021017-0010 BOLT M6x25 128 M6x25_FEE=INR 23 6
33 0020-011018-0010 BOLT M6x70 12He M6x70_FEE=INR 1 6
34 0700-014003 CABLE CLIP 523 1 1
35 0700-066005 PLUG 6 L6 1 6
36  0700-065203 SPRING HE IRELH 1 1

%8 74k RIGHT&LEFT SIDE COVER




E01-3 jHIEFRSEH; OIL PAN

Parts Number Parts Name(EN) Parts Name(CN)
0700-015004-10000 GASKET, OIL PAN HRSSR R _SaMEERA
0700-015003 HOLDER, OIL STRAINER  HLHHEEMEHR
0700-015002 OIL STRAINER HUHAHEER
0700-015001 OIL PAN HRT
0010-021014 WASHER 12 HE12
0700-015006 DRAIN BOLT, M12x22 HOHIERE M12x22
0010-080010-0010 BOLT M6x10 14 MEx10_FAE=NR

0010-021017-0010 BOLT M6x25

1212 M6x25_FHE=N1

Qty
1
1
1
1
1
1
2

10

Remark(s)

MoQ

DO 2N

Alternative Parts

E01-3 5SROIl PAN




E02-1 SEIZ=435F% CYLINDER HEAD COVER

I::T Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts
01 0700-021001-2B200 CYLINDER HEAD COVER(MATTE BLACK) SHE=E 1 1
01 0700-021001-2H700 CYLINDER HEAD COVER(MATTE SILVER GREY) SHESE FERK 1 1
02  0700-021400-00010 SEAL RING, CYLINDER HEAD COVER(SHU YAUN MACHINE) SiT=S%518 Brohli 1 1
03 0180-014010 WIRE CLAMP SRAE 1 6
04  0700-021004-0H700 COVER, NON-RETURN VALVE(SILVER GREY) B KRR 1 1
05  0010-023010-0010 BOLT M6x20 12t M6x20 FEE=INEE 2 6
06  0700-021300 SEAL RING, SPARK PLUG HOLE KL Z LB 2 1
07  0700-021200 SEAL RING, CYLINDER HEAD COVER BOLT SR 4 4
08  0700-023003-00001 BOLT M8x43 124 M8x43 FEE=INGE 4 1
09  0010-021019-0010 BOLT M6x12 12t M6X12 FEE=IN1R 1 6
10 0700-021002 BRACKET, CLUTCH CABLE HABNESRR 1 1

E02-1 A5 EMICYLINDER HEAD COVER |




Item
No.
01
02
03
04
05
06
07
08
09
10
11
12
13
14
15
16
17
18
19
20
21
22
23

Parts Number

0060-030003-0030
0700-022100-0001
0700-022320-1000
0700-022200-0B20
30102-060016810
0180-022003-00001
0060-030004-0030
0010-080008
0700-022018
0700-022019
0700-022236
0700-022013-00001
0700-022204
0700-022014-10001
0700-022015-00001
0700-022330
0700-022016
018B-022810
0700-022500-0001
0700-022011
0700-022009-0B20
0010-023010-0010
0700-022012

E02-2 SEIZ43%m (1) CYLINDER HEAD (1)

Parts Name(EN)

INNER HEX SCREW M6x30
GASKET KIT, CYLINDER HEAD
AR INLET PIPE

CYLINDER HEAD ASSY(MATTE BLACK)
SCREW

STUD M8x42

WASHER 6x10.4x1.6

DOWEL PIN Dia 8x14

SOLID PIN 8x14

WASHER 12.5x20x1

PLUG, PT1/2

BOLT M10x158, CYLINDER HEAD
HEX FLANGE BOLT M6x45

BOLT M10x176, CYLINDER HEAD
BOLT M10x1.25x80, CYLINDER HEAD
CLAMP, AIR INLET PIPE
WASHER 10.5x19x2.3

WATER TEMPERATURE SENSOR
THERMOSTAT

O-SEAL RING 44.5x2.5
THERMOSTAT CAP

BOLT M6x20

GASKET, EXHAUST PIPE

Parts Name(CN)

M7 FAEIELIZIE M6x30
SEER AN _FERRR
HSEAN

SHEEEB TR

92

2t
WSLAZHE MBx42_FLEE=IN4E
) 6x10.4x1.6
EHP8X14
LM 8x14
) 12.5%20x1
§EE1/2
SELEIHE_M10x158_FAEE=MN%
FNAEZEIEIE_M6x45
SEEIES_M10x176_FEE=NR
SELEIRE M10x1.25%80_FEE=IN4E
BHSEREEN
) 10.5%19%2.3
KB IERkES
VEiR8E FH724R0
OF/EIRE_44.5%2.5
TiEeEE
1248 M6x20_BEE=INE
HeS S

Qty

NW=2 22 R ON2 2 TRAW2NONOR NN

o

B O AN A A AN A AN A WD 2O 2O A A

MOQ Alternative Parts

E02-2 KhliER(1)/CYLINDER HEAD(1) |

LYY




E02-3 SEIF=S3EFE (2) CYLINDER HEAD (2)

I:f:] Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts
01 0700-022001-20000 INTAKE VALVE prisa il 1
02 0700-022002-20000 EXHAUST VALVE HS1
03 0700-022003 UPPER SEAT, VALVE SPRING 5[ J3#& LRE
04  0700-022004 LOCK CLIP, VALVE 59k
05 0700-022005-0540 TAPPET t=4.28 HEHE =428
05 0700-022005-0530 TAPPET t=4.26 B t=4.26
05  0700-022005-0520 TAPPET t=4.24 B t=4.24
05 0700-022005-0510 TAPPET t=4.22 B t=4.22
05  0700-022005-0500 TAPPET t=4.20 HEHE t=4.20
05 0700-022005-0490 TAPPET t=4.18 B t=4.18
05 0700-022005-0480 TAPPET t=4.16 BT t=4.16
05 0700-022005-0470 TAPPET t=4.14 B t=4.14

05  0700-022005-0460 =4.12 B t=4.12

05  0700-022005-0450 10 B t=4.10
05  0700-022005-0440 TAPPET t=4.08 HEHE t=4.08
05 0700-022005-0430 =4.06

05  0700-022005-0420 .04
05  0700-022005-0410 TAPPET t=4.02
05  0700-022005-0400 =4.00
05  0700-022005-0390 .98

05  0700-022005-0380 TAPPET t=3.96 i t=3.96
05 0700-022005-0370 TAPPET t=3.94 B t=3.94
05 0700-022005-0360 TAPPET t=3.92 B t=3.92
05 0700-022005-0350 TAPPET t=3.90 B 1=3.90
05 0700-022005-0340 TAPPET t=3.88 HEHE t=3.88
05  0700-022005-0330 =3.86 B t=3.86
05  0700-022005-0320 84 i t=3.84
05 0700-022005-0310 TAPPET t=3.82 B t=3.82

05 0700-022005-0300 T ¢
05  0700-022005-0290 B t=3.78
05  0700-022005-0280 TAPPET t=3.76 HEHE =376

.80

P®EOENNNPNRNNNNMNRONRNNNRNRORNNNRONRNONNNNMRONRNONNNNRONNNRNONRNONNNNMNRONNONNNNNONN®® S S
RO m =% 03 3 3 8 % b o o o o 3 o3 o o 8 o o 3 3 o o

05  0700-022005-0270 B t=3.74
05  0700-022005-0260 HEHE =372
05  0700-022005-0250 TAPPET t=3.70 B t=3.70
05 0700-022005-0240 TAPPET t=3.68 HEHE t=3.68
05  0700-022005-0230 TAPPET t=3.66 BT ¢
05  0700-022005-0220 TAPPET t=3.64 B t=3.
05 0700-022005-0210 TAPPET t=3.62 B t=3.62
05 0700-022005-0200 T ¢
05  0700-022005-0190 B t=3.
05 0700-022005-0180 HEHE t=3.56
05  0700-022005-0170 B t=3.54
05  0700-022005-0160 HEHE =352
05  0700-022005-0150 B t=3.50
05 0700-022005-0140 HEHE =348
05  0700-022005-0130 B t=3.46
05 0700-022005-0120 TAPPET t HEHE =344
06  0700-022006 LOWER SEAT, VALVE SPRING 5, J#% FEE
07  0700-022007 SPRING, VALVE S5
08  0700-022400-1000 SEAL RING, VALVE STEM SITTEHBEY hkdkid
E02-3 S5 E(2)/CYLINDER HEAD(2) |
e
|
4—br— 4
ol -
\ 7




E02-4 SEIS$EA CYLINDER BODY

No Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts
01  0060-030003-0030 INNER HEX SCREW M6x30 PAERSLIZE M6x30 2 6
02 0700-023001-4B200  CYLINDER BODY(MATTE BLACK) SI{k #HiRE(Emissgestr|, 1 1
03  0700-023002-0001 GASKET, CYLINDER SEAE R RREBRRT 1 1
04  0700-040007-00030  PISTON 3, 82.982 ~ 82.988 JRE IRIE 82.982-82.988RC 2 1 0700-040007-00031
04  0700-040007-00020  PISTON 2, 82.976 ~ 82.982 JER IRIE 82.976-82.982tFE Il 2 1 0700-040007-00021
04  0700-040007-00010  PISTON 1, 82.970 ~ 82.976 JEZE IRIE_82.970-82.9764RICI 2 1
05 0700-040008 PISTON PIN TEZE 2 1
06  0700-0400A0 PISTON RING ASSY REINES 2 1
07  0700-023004 WASHER 8.5x15.5x2 #HE 8.5x15.5%2 1 1
08  0700-040009 CIRCLIP, PISTON PIN TEEENE 4 2
09 0700-022018 SOLID PIN 8x14 SDIMY_8x14 2 1
10  0700-023003-00001  BOLT M8x43 128 M8x43_FAE=INR 1 1
11 0700-022016 WASHER 10.5x19x2.3 #HE 10.5%x19%x2.3 1 1
12 0700-011111-00001  NUT M10x1.25 126 M10x1.25 FEE=INER 1 1
13 0700-023005 RESTRICTION PLUG HRE 1 1
14 0700-0230A0 PISTON, CYLINDER BODY SIREERES 1 1
E02-4 SfTfA4»SRICYLINDER BODY




tem Parts Number
01  0700-024002-00030
02  0700-024100-0B20
02  0700-024100-10000
03 0700-022017
04  0700-024006
05  0700-024300
06 0700-024500
07  0700-024400
08 30004-060010150
09  0700-024001
10  0700-024200-00030
11 0130-012005-0030
11 0010-070003-0020
12 0700-024003
13 0700-024008-00001
14 30406-00501
15 0700-024104
16 0700-024106
17 0700-024107

Parts Name(EN)
TIMING SPROCKET

TENSIONER ASSY(MATTE BLACK)

TENSIONER

CHAIN GUIDE BLOCK
CHAIN GUIDE
TENSION PLATE ASSY
CAMSHAFT, EXHAUST
CAMSHAFT, AIR INLET
BOLT M6x10

O-SEAL RING 19x2
TIMING CHAIN

BOLT M6x28

BOLT M6x28
RETAINER

PIN SHAFT

ROLLER NEEDLE P5x7.8
SPRING, TENSIONER
WASHER 11.5x17x2
BOLT, SPRING SEAT

E02-5 EES{&zI93Ep% CAMSHAFT

Parts Name(CN)

IERTHEY EEEZEE RN

SREEBREM TR

SREZERAM

SHER

HEZ SR

SR EMRBHF

HESO R

el iz

9246 GB5783_M6x10_10.9% BEE
O/ I 19x2
IERTHESRAM SR ERFEEA A
IZIEMEX28

9218 M6x28

Bl =)oy

HRETEH REE=INEE

REHP5X7.8 GBIT309

SRS

B 11.5x17x2

SRS

Qty

A A AN ANNN_2 AN A an

Remark(s)

Camfollower

MOQ Alternative Parts

0700-024100-10000

0010-070003-00001
0010-070003-00001

E02-5 RSB EmICAMSHAFT




Item
No.
01
02
03
04
05
06
07
08
09
10
1
12

Parts Number

0110-090009-00001
0700-030001-00001
0700-032000-10000
0700-031000
0700-091001
0060-030003-0030
0700-040001
0010-090006-0050
0700-040002-00001
0060-030004-0030
0700-091200
0700-091000

Parts Name(EN)
INNER HEX SCREW M8x18

PLATE

MAGNETO STATOR(SUMITOMO PLUG)

MAGNETO ROTOR
COUPLING

INNER HEX SCREW M6x30

BOLT M12x1.25x45

SCREW M6x12 Black oxidation

WASHER 12.5x33x5
WASHER 6x10.4x1.6
CLUTCH, ONE-WAY
OVERRIDING CLUTCH

E03 @iEBHER MAGNETO

Parts Name(CN)
R SAERESLIRET M8x18 FEE=MNEE
ELRiR

R

HENETFAS FRSLSENE -2 -3FREMHR
REAEFES

BAIRREE

R FEELIRE M6x30
128 M12x1.25x45

25T M6x12

| 12.5%33x5

| 6x10.4x1.6
EAmERRAM
BHEARAl

Qty

A A WA A aAWaaaaw

Remark(s)

MOQ Alternative Parts

RN, NN, N NN N

0010-090006-0010

E03 RS R/MAGNETO




E04-1-V1 HHiEIFERE (1) CRANKSHAFT &CONNECTING ROD (1)
Item

No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts
01  0700-041203 BOLT, CONNECTING ROD EFIRE 4 2
02  0700-041100-0001 CRANKSHAFT ASSY ke 1 1
03  0700-041200-20021  CONNECTING ROD RS DEFFEH2 WRRT9041.009-941.016 2 1
03  0700-041200-20011  CONNECTING ROD EFFESTIAEMR (42CrMO). 2 1
04  0700-041204 NUT, CONNECTING ROD EFHRE 4 2
05  0700-011003-0002 PLAIN BEARING, MAIN(BLUE) FHR = 6 2
05  0700-011003-0001 PLAIN BEARING, MAIN(BLACK) FHE BE 6 2
06 0700-041001-10020  PLAIN BEARING, CONNECTING ROD(GREEN:1.500-1.505) i&EAFHE %:#1.500-1.505 4 1
06 0700-041001-10010  PLAIN BEARING, CONNECTING ROD(BLUE:1.495-1.500) AR £21.495-1.500 4 1
06 0700-041001-10030  PLAIN BEARING, CONNECTING ROD(BLACK:1.490-1.495) EHFIE 2 1.490 ~ 1.495 4 1

E04-1 HBEFFHAR(1)/CRANKSHAFT &CONNECTING ROD(1) |

\1 i;_i \
“'-I I 3 'l,'\




Parts Number

0700-041203-10000
0700-041100-10000
0700-041200-40000
0700-041204
0700-011003-0002
0700-011003-0001
0700-041001-30000
0700-041001-30020
0700-041001-30010
0700-041001-30030
0700-041001-30040
0700-041001-30050

E04-1-V2 HHNZEIFZRE (1) CRANKSHAFT &CONNECTING ROD (1)

Parts Name(EN)

BOLT, CONNECTING RID
CRANKSHAFT ASSY
CONNECTING ROD
NUT, CONNECTING ROD

PLAIN BEARING,
PLAIN BEARING,
PLAIN BEARING,
PLAIN BEARING,
PLAIN BEARING,
PLAIN BEARING,
PLAIN BEARING,
PLAIN BEARING,

MAIN (BLUE)

MAIN(BLACK)

CONNECTING ROD
CONNECTING ROD
CONNECTING ROD
CONNECTING ROD
CONNECTING ROD
CONNECTING ROD

Parts Name(CN)

EFFIRIE

HES

EFES

ARG

FHE =6

TiHE, B

AR, SRR
EFFHEL =1.488 ~ 1.491
EFTME, Bf81.485 ~ 1.488
EAFHE, 43681.491~1.494
EEATAHEL E601.494 ~ 1..497
HEATE, £1681.497 ~ 1.500

Qty

AR BABABAPOOBAN-=- B

Remark(s)

MoQ

A A A A A aAaNNNN=aN

Alternative Parts

E04-1 HiFAZEAF (1) CRANKSHAFT &CONNECTING ROD(f) |




E04-2 HHIMEHFSRE (2) CRANKSHAFT &CONNECTING ROD (2)

I:f:‘ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ  Alternative Parts
01 0700-012013-00001 BOLT M5x12 124 M5x12 EE=MNE 2 1
02 0700-040005-10000 PULSING ROTOR, CRANKCASE IR R 5 1 1
02  0700-040005 PULSING ROTOR, CRANKCASE iR AR 5 1 1 0700-040005-10000
03  0700-178000 IGNITION COIL KR 2 1
04 0700-012400-00001 PICK UP ASSY RUREREM (RS 1 1
05  0700-170200 SPARK PLUG KRB 2 1
06  0700-040003 BOLT M8x23 1248 M8x23 1 6
07  0700-040004 WASHER 8.5x28x0.8 B 8.5%x28x0.8 1 1

E04-2 HrBlBEHF /R(2) CRANKSHAFT 8CONNECTING ROD(2) |




Item

01

02
03
04
05
06
06
07
08
09
10
1
12
13
14
15
16
16
17
18
18

Parts Number

0700-050100
0700-050200
0700-050001
0700-050005
0700-051000
0700-013200-1000
0700-013200-20000
0700-050004
0700-0500B0
0700-050300
0700-061002-00001
0700-061003
0700-061005
0A70-011007
0700-050002
0700-061004-00010
0700-013006
0700-013006-00001
0700-013007
0700-050000-00010
0700-050000-00020

Parts Name(EN)

CENTRAL SLEEVE
FRICTION PLATE

STEEL PLATE B t=2.5
STEEL PLATE At=2.0
HOUSING ASSY

CONTROL SHAFT, CLUTCH
CONTROL SHAFT, CLUTCH
TIE-ROD

OPERATING PAD, CLUTCH
BOLT M6x20

NUT

CIRCLIP 20

WASHER 25.5x47x2.5
WASHER 20x40x1

PRESS SPRING

AXLE SLEEVE, CLUTCH
RELEASE SPRING, CLUTCH

RETURN SPRING, CLUTCH CONTROL LEVER

WASHER 12.5x18.5x0.6
CLUTCH ASSY GROUP A
CLUTCH ASSY GROUP B

E05 BAz8&HA CLUTCH

Parts Name(CN)

FLNERMSF

EER AR

MEB

MWEA

SNBAREG
BEEEhihEH
BEEEhihEM
v

EREH
LA EH M6x20
12 TEEMNE
SR 20

HEI25 5x47x2.5
B 20x40x1

EE

BEEME BN
BEEMNFREIRIHE
BHEEREMFREIRIHE
B 12.5x18.5%0.6
HEE8EM_tRCA
B&8EM_tRcB

Qty

A A A A A AN AU g N

Remark(s)

MOQ Alternative Parts

[N YOIy, SENENENC NN

0700-013200-20000

0700-013006-10000
0700-013006-10000
0700-013007-10000

E05 BARERICLUTCH |




E06-1 #3#4TiESA(1) TRANSMISSION SYSTEM(1)

I:f:] Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts
01  30406-00401 ROLLER NEEDLE P4x7.8 JRETP4x7.8_GB309 P4x7.8 3 3

02  0700-060004-1000 FORK, MAIN SHAFT FiR R 1 1

03 0700-060002-1000 SHIFT FORK, COUNTERSHAFT Bk B8 2 1

04  0700-063001-1000 DRUM, GEARSHIFT HE B 1 1

05 0700-063002 CAM, GEARSHIFT DRUM ERIE2H 1 1

06 0700-066008 PLATE 2 HitR2 1 1

07  0700-063003-00001 SHIFT LOCATION DRUM wie 1 1

08  0700-063100-30001 GEAR SENSOR HRIEREES 1 1

09  0700-066009 PLATE 3 i3 1 1

10 0700-060003 FORK SHAFT, MAIN SHAFT iR S 1 1

11 0700-060001 SHIFT FORK, COUNTERSHAFT  El#fi#k 4 1 1

12 0010-090006-0050 SCREW M6x12 Black oxidation 925] M6x12 1 6 0010-090006-0010
13 0700-066010 SCREW, BEARING HOLDER SRR ENRIRET 2 2

14 30400-02504 BEARING RAEKIHE_GB276 61805 1 1

15 0010-023008-0010 BOLT M6x18 1268 M6x18_HEE=MN1% 1 6

16 30128-060040830 SCREW M6x40-H 25T M6x40-H_GB819.2 M6x40-H 1 6

E06-1 %% K (1) TRANSMISSION SYSTEM(1) |
15




E06-2 #Et4I5iESFE(2) TRANSMISSION SYSTEM(2)

I::? Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts
01 30801-03005 CIRCLIP30 S=1.5 $4[30S=1.5 GB894.1 30 S=1.5
02 0700-062009 WASHER 30x38.5x1.5 HE 30x38.5%1.5
03 0700-061001-1000 MAIN SHAFT 1-3 GEAR i FKH
04 0700-062001-1000 COUNTERSHAFT 1-3 GEAR El4h RkA
05  0700-062030 SPROCKET, OUTPUT B AN

30 0700-062016 NUT, COUNTER PULSE 1CERK IR
31 0700-062013-1000 COLLAR, COUNTERSHAFT(CHANG ZHOU SU TE)  ElfiihE HN74s
32 0180-061012 GASKET 20.5x30x1.5 HE 20.5x30%1.5

1 1

1 1

1 1

1 1

1 1
06  0700-061011-1000 DRIVE GEAR, 3RD AND 4TH SPEED 1-3 GEAR EFNEE 3-484 FKE 1 A=1-A=3 1
07  0700-061007-1000 DRIVE GEAR, 5TH SPEED 29 EFEE(58) FKH 1 A=1-A=3 1
08  0700-061013-1000 DRIVE GEAR, 6TH SPEED 27 FHNEE6 14 FKH 1 A=1-A=3 1
09  0700-062008-1000 DRIVEN GEAR, 4TH SPEED 30 MENtEEE 485 FKEH 1 A=1-A=3 1
10 0700-062004-1000 DRIVEN GEAR, 5TH SPEED 28 MantEe 584 FKH 1 A=1-A=3 1
11 0700-062011-1000 DRIVEN GEAR, 6TH SPEED 23 MantEee #4 FKE 1 A=1-A=3 1
12 0700-061014-1000 DRIVE GEAR, 2ND SPEED 1-3 GEAR FaNEe2 4 FKH 1 A=1-A=3 1
13 0700-062200-1000 DRIVEN GEAR, 2ND SPEED 1-3 GEAR Mahthie 2849804 FKE 1 A=1-A=3 1
14 0700-062006-1000 DRIVEN GEAR, 3RD SPEED 32 MEntEEe 314 FKH 1 A=1-A=3 1
15 0700-062100-1000 DRIVEN GEAR, 1ST SPEED 1-3 GEAR Mahthie 1R 80 FKE 1 A=1-A=3 1
16 0700-011108 PRESS TOOL, SHAFT SLEEVE HEER 1 1
17 0700-066003 PLATE 1 PR 1 1
18  0180-014009-00001 SCREW, PRESS PLATE THEIEARIRET =N 2 1
19 0700-062002 WASHER 20.4x28x1.2 HEB 20.4x28x1.2 1 1
20  0700-062012 WASHER 25x39x2 HEB 25x39%2 1 1
21 0700-061006 BUSHING 28x14 HRE 28x14 1 1
22 0700-061016 CIRCLIPS FOR SHAFT20 AR EI20 2 6
23 0700-061009 CIRCLIPS FOR SHAFT28 PR E28 3 6
24 0700-066002 BEARING 25x62x17 R 25%62x17 1 1
25 0700-010100 BEARING 25x62x17, COUNTERSHAFT EfiihA 25x62x17 1 1
26 30499-02004 NEEDLE BEARING KMJ20x26x13.8x1S TREHMA 20x26%13.8x1S 2 1
27  0800-062205 O-SEAL RING 25x2 OF/E4I 25x2 1 2
28  0700-061012 BUSHING 28x14.7 IHEE 28x14.7 1 1
29  0700-062007 BUSHING 29.65 HRE 29.65 1 1

1 1

1 1

1 1
33 0700-062005 WASHER TR 1 1
34 0700-062003 WASHER 20.4x25x0.5 20.4%25%0.5 1 1
35 0700-062015 WASHER ALY 1 1
36 0700-061008 WASHER TERERE 3 3
37  0700-061000-10000 MAIN SHAFT ASSY EER 1 1
38  0700-062000-1000 COUNTERSHAFT BB 1 1

E06-2 HABSHMMR(2)TRANSMISSION SYSTEM(2) |




E06-3 4T ERE(3) TRANSMISSION SYSTEM(3)

I:.e: Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts
01  30801-01305 CIRCLIP13 1413 GB894.1 13 1 1
03  0700-064100 SWING ARM, GEARSHIFT HREERIEE DB 1 1
04  0700-0651A0 SHAFT, GEARSHIFT RS 1 1
05 30102-060016810 SCREW 1257 1 6
06 0700-065101-1000 WASHER 13.2x20x1.5 #E 13.2x20x1.5 1 1
07  0700-064001 WASHER 6.3x16.3x1.2 .3x16.3%x1.2 1 1
08  0700-064003 SLEEVE, SWING ARM, GEARSHIFT  iR4ERHEEINE 1 1
09 0700-065102 SHAFT SLEEVE mE 1 1
10 0700-065107 SPRING, SWING ARM, GEARSHIFT  #ilimastis 2 1
11 0700-064002 SPRING, SWING ARM, GEARSHIFT  iR4ERHEESHE 1 1
12 0700-065103 RETURN SPRING, GEARSHIFT AR R HE 1 1 0700-065103-10000
12 0700-065103-10000 RETURN SPRING, GEARSHIFT AR R IHE 1 1
14 0700-065106 BUSHING 13 WE13 1 1

E06-3 BkASHMR(3) TRANSMISSION SYSTEM(3)




E07 jHi8E% LUBRICATION SYSTEM

I::;n Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts
01 0700-070004 SPROCKET, OIL PUMP(HUZHOU SHUANGSHI)  HliHZREEs 1 1
02  0700-070400 CHAIN GUIDE, OIL PUMP HUHERESR SAREAM 1 1
03 0700-071001 SHAFT, OIL PUMP HUHERAH 1 1
04  0700-070200 OIL FILTER HUHIEBRR U 1 1
05  0700-012600-1000 RELIEF VALVE, OIL HUHPR LB 1 1
06  0700-071006 COVER, OIL PUMP HUHERS 1 1
07  0700-071004 INNER ROTOR, MAIN OIL PUMP RN T 1 1
08 0700-071008 INNER ROTOR, AUXILIARY OIL PUMP BIWUHERAEF 1 1
09  0700-071002 OIL PUMP HUHERIA 1 1
10  0700-012106-00001 BOLT, OIL FILTER USRS =N 2 1
11 0700-070110 OIL SUCTION PAN ASSY IHE & 1 1
12 0010-021017-0010 BOLT M6x25 1248 M6x25 FAE=INR 3 6
13 0010-090006-0050 SCREW M6x12 Black oxidation 25T M6x12 1 6  0010-090006-0010
14 0700-064001 WASHER 6.3x16.3x1.2 BB 6.3%16.3%1.2 1 1
15 30406-00400 ROLLER NEEDLE P4x15.8 RET 3 6
16 0700-070101 GASKET, OIL SUCTION PAN T A TR 1 1
17 0700-070500 CHAIN, OIL PUMP(HUZHOU SHUANGSHI) HUHERESR AN 1 1
18  0700-070005 BOLT M6x20,LEFT-HAND THREAD 1248 M6x20_% 1 1
19 0700-070002 SCREW M6x9 25T M6x9 1 1
20 0700-071003 OUTER ROTOR, MAIN OIL PUMP EHHRIMEF 1 1
21 0700-071007 OUTER ROTOR, AUXILIARY OIL PUMP BIWUHERIMEF 1 1
22 0700-012701 O-SEAL RING 10x2 ORUERHIFE10%2 1 2

E07 JEEZZ/LUBRICATION SYSTEM




E08 7KZEZEFR; WATER PUMP

Itrf:] Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MoQ Alternative Parts
01 30406-00401 ROLLER NEEDLE P4x7.8 REtP4x7.8_GB309 P4x7.8 3 3

02 0010-080011 WASHER 6x12x1 HE 6x12x1 2 6

03  0700-081001-1B200 WATER PUMP BODY(MATTE BLACK)  7K&{K 1 1

04  0700-080001-0B20 WATER PUMP COVER(MATTE BLACK) XZRz 1 1 0700-080001-0B210
04  0700-080001-0H700 WATER PUMP COVER(SILVER GREY) 7Kz SRR (TF3%) 1 1

05  0010-081000-0002 WATER SEAL ASSY NS0O:10604 JKEHAM NS0:10604 1 1 0700-081200

05  0700-081200 WATER SEAL ASSY IKEEMH 1 1

06  0700-080003 IMPELLER, WATER PUMP KERHES 1 1 0700-080003-00001
07  0010-080013-0010 BOLT M6x22 128 M6x22 FAE=INGR 1 6

08  0010-013009-0010 BOLT M6x40 1248 MBEX40 AF=INR 3 6

09  0700-081100 OIL SEAL 12x32x5.5 SES 12x32x5.5 1 1

10  0700-081002 SEAL RING, WATER PUMP HOUSING  7KIR{AZFEIRE] 1 1

11 0700-080002 SEAL RING, WATER PUMP COVER IKREEHE 1 1

12 0180-080002 O-RING 34x2.5 OFZf8 34x2.5 1 2

13 0010-021019-0010 BOLT M6x12 128 M6X12 =N’ 1 6

14 0010-060012-0010 BOLT M6x30 1248 MBX30 AF=INR 2 6

15 0700-0810A0 WATER PUMP BODY KRAEE 1 1

16 0700-0800A0-1B200 WATER PUMP ASSY(MATTE BLACK)  KIRES THE 1 1

16 0700-0800A0-0H700 WATER PUMP ASSY(SILVER GREY)  7KFRES FBIRK 1 1

E08 7KGRERWATER PUMP




E09 BEIZEH STARTING SYSTEM

I::;n Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MoQ Alternative Parts
01 0700-090003 SHAFT, MIDDLE GEAR chigltke i 2 1
02 0010-080013-0010 BOLT M6x22 1242 M6x22_ FAE=INR 2 6
03 0700-090002 STARTING GEAR EEIEEE 1 1
04 0700-094000-10000 GEAR, STARTING MOTOR EENA A 1 1 0700-094000-10001
05  0700-093000 STARTING MOTOR EEEERHARM 1 1 0HUO0-093000
06  0700-090004 DUAL GEAR B 1 1 0700-092000-0001
06  0700-092000-0001 DUAL GEAR 1-3 GEAR pulSesarizlay 1 1
07  0700-090001 WASHER 29.2x48x1.2 BB 20.2x48%x1.2 1 1
08  0700-093101 O-SEAL RING 24.7x3.10 OR/Z44M_24.7x3.10 1 2

E09 JE3I&ZISTARTING SYSTEM




E16 Fi&thiEpk BALANCER SHAFT

Item

No Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MoQ Alternative Parts
01 0700-160000-20010 BALANCE SHAFT ASSY &R 1 1
01 0700-160000-20020 BALANCE SHAFT ASSY &R 1 1
02  0700-011004-0002 PLAIN BEARING, BALANCE SHAFT(BLUE) FEHHE =8 4 2
02  0700-011004-0001 PLAIN BEARING, BALANCE SHAFT(BLACK)  F&i#iE B 4 2
02  0700-011004 PLAIN BEARING, BALANCE SHAFT(BROWN)  F&i#HIE 188 4 2
A
E16 “PAphicsyBALANCER SHAFT




E17 HSII@@FIEHEE THROTTLE&INJECTOR

I:le:' Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) MOQ Alternative Parts
01 0700-173000-60000 THROTTLE BODY ASSY(ONLY FOR CF650-7, STRAIGHT CYLINDER VALVE) 55| Ji@ARE R 1 1

02 0MQO0-171001 CIRCLIP £ 2 1

03  0700-171100 FUEL INJECTOR RS E5F 2 1

04  0010-090006-0050 SCREW M6x12 Black oxidation B2ET M6x12 2 6 0010-090006-0010
06  0700-171000-10000 FUEL RAIL ASSY SRR 1 1

E17 50 TRHARIHES THROTTLEINJECTOR




Item

o1

Parts Number

0700-022100-0001

E18 AEINZBHEAS ENGINE GASKET SET

Parts Name(EN)
GASKET KIT, CYLINDER HEAD

Parts Name(CN)

SEERFAN RERRRT
SELAS R BEDRRT
EMETZEE SatHEy
SR e MR
AETZEE SattEdy
HERE A SatRER
EESRES

Qty

Remark(s)

MOQ Alternative Parts
1

NI

02 0700-023002-0001 GASKET, CYLINDER
03 0700-014002-10000 GASKET, LH SIDE COVER
04 0700-065202-10000 GASKET, TRANSMISSION COVER
05 0700-013002-10000 GASKET, RH SIDE COVER
06 0700-015004-10000 GASKET, OIL PAN
07 0700-0000A0 ENGINE GASKET SET
E18 REWIFHEUAENGINE GASKET SET |

ECEMOTE

ENGINE
GASKET
SET
EcEmoTo)




Item
No.
01
02
03
04
05
06
07
08
09
10
1"
12
13
14
15
16
17
18
19
20
21
22
23
24

E19 Rut;hEI R OBIE ENGINE OIL SEAL&O-RING SET

Parts Number

0700-010200
0110-013030
01A0-012003
0010-080009
0700-065220
01A0-013005

Parts Name(EN)

OIL SEAL 40x62x8, COUNTERSHAFT
O-SEAL RING 18x3.55

O-SEAL RING 35x3.5

OIL SEAL 12x20x5

OIL SEAL 13x22x5.5

O-SEAL RING 13x2

Parts Name(CN)

BliidEy 40x62x8
OF/#£IM 18x3.55
Off/&£iM 35x3.5
SHET 12x20x5
SHE 13%22%5.5
OF/EEEIR 13x2

Qty Remark(s) MOQ Alternative Parts

0700-021300 SEAL RING, SPARK PLUG HOLE KB ZEHE
0700-021400-00010  SEAL RING, CYLINDER HEAD COVER(SHU YAUN MACHINE) SiTZE%418 Bl
0700-021200 SEAL RING, CYLINDER HEAD COVER BOLT SHEEZREEE

0700-022011
0700-022400-1000
0700-024001
0800-062205

O-SEAL RING 44.5x2.5
SEAL RING, VALVE STEM
O-SEAL RING 19x2
O-SEAL RING 25x2

OF/EEIM 44.5%2.5
SIFESBEN HRs
OFf/EEEIRE 19%2
OR/EEIE 25x2

0700-070101 GASKET, OIL SUCTION PAN IR I
0700-081100 OIL SEAL 12x32x5.5 i} 12x32x5.5
0700-081002 SEAL RING, WATER PUMP HOUSING KRAESE
0700-080002 SEAL RING, WATER PUMP COVER KREEEE

0180-080002
0700-093101
0700-012201
0700-011202

O-RING 34x2.5

O-SEAL RING 24.7x3.10
O-SEAL RING 5x2
O-SEAL RING 8.2x1.90

O 34x2.5
OR/E£1E 24.7x3.10
OF/EEIRE 5x2
ORIZEIME 8.2x1.90

B N N I s YL U NN
SNNNNNN2 22 aNNNNR AN NN 2

0700-012701 O-SEAL RING 10x2 ORUZZEIFE 10%2
0700-070003 O-SEAL RING 14x2.5 OR/E£IE 14x2.5
0700-0000B0 ENGINE OIL SEAL & O-RING SET REHHES R ORLRE

KAl X ORB/ENGINE OIL SEAL & O-RING SET ‘

-
th

| GcEmore |

| ENGINE |
OIL SEAL & O-RING | |
I SET [
| Gec=meTe l\__'!
[

24

|
|
|
|
|
|
|
|
| |
|
|
|
|
|
|
l




